CITY OF LOMPOC
DEPARTMENT OF UTILITIES
CALIFORNIA

OMiaC

CALIFORNIA

CITY OF ARTS &
FLOWERS

Consultant Services Agreement
With
Lewis & Zimmerman Associates, Inc.

AGREEMENT NUMBER:

TITLE OF AGREEMENT: Value Engineering Services for the LRWRP Plant Upgrade Project
Design

THIS AGREEMENT for Consultant Services is entered into on August 2, 2005, by and between the City of
Lompoc a California municipal corporation, hereinafter called the "CITY" and Lewis & Zimmerman Associates,
Inc., hereinafter called the "CONSULTANT."

WITNESETH:
WHEREAS, CITY desires to secure necessary Professional Consulting services relating to Value Engineering
Services for the Lompoc Regional Wastewater Reclamation Plant Upgrade Project (herein called the “Project”) in
accordance with the terms of this Agreement, and
WHEREAS, CONSULTANT represents that it is willing and able to provide such services,
NOW, THEREFORE, for good and valuable consideration CITY and CONSULTANT mutually agree as follows:
1. CITY CONTRACT WITH CONSULTANT. CITY hereby engages with CONSULTANT and CONSULTANT

agrees to perform the following services described herein and in Exhibit “A,” "Proposal,” and pay
CONSULTANT in the manner and amounts set forth herein and in Exhibit “B,” "Fee Proposal.”

2. DESIGNATED REPRESENTATIVE. Susan Halpin, Wastewater Superintendent, (805) 875-8405 (voice),
(805) 875-8325 (fax), shalpin@ci.lompoc.ca.us is the representative of CITY and will administer this
Agreement for and on behalf of CITY. David Hamilton, VE Team Leader, (253) 925-8741 (voice), (253) 925-
8791 (fax) is the authorized representative for CONSULTANT. Changes in designated representative shall
be made only after Official Notice to the other party.




Exhibit “A” - Proposal

Agreement No. Page 8



CITY OF LOMPOC

WASTEWATER DIVISION
Lompoc, California

Lompoc Regional Wastewater Reclamation Plant
Upgrade Project
Value Engineering Services Proposal

July 7, 2005



l Lewis & Zimmerman Associates, Inc.

Taking the Chance out of Change

5216 Ridge Drive, NE

Tacoma, Washington 98422-1535
253.925.8741 « Fax: 253.925.8791
dahamilton@lza.com « wwwv.lza.com

July 7, 2005

Ms. Susan L. Halpin

Wastewater Division Superintendent
City of Lompoc

City Hall

100 Civic Center Plaza

Lompoc, California 93438-8001

re: Lompoc Regional Wastewater Reclamation Plant (LRWRP) Upgrade Project
Value Engineering Study Proposal

Dear Ms. Halpin:

Lewis & Zimmerman Associates (LZA) is please to submit this proposal to provide value engineering (VE)
services to the City of Lompoc for the upgrade of your wastewater treatment plant. For this assignment we
have joined with Boyle Engineering to provide us with knowledgeable and experienced engineers to assess
the current project documents. Each team member has more than 20 years experience in wastewater
treatment plant design, renovation, and construction management. The Boyle team is well versed in the
issues relating to the Lompoc Regional Wastewater Reclamation Plant, having competed for design of the
project approximately one year ago.

LZA is a 23-year-old consulting firm that specializes in value engineering and its related practices. We have
seven Certified Value Specialists (CVS) on our staff and have led more than 3,000 VE studies, approximately
half of which have been performed on water and wastewater treatment, storage, and conveyance facilities.

The LZA/Boyle team is aware of the critical issues that affect capital outlays and long-term operating costs for
large wastewater treatment plants and have identified several of the key issues that will be reviewed by the
team during the VE study on your plant.

» Foundation requirements. The geotech report identifies liquefaction as a hazard. As a result, the
cost of structures may increase by 10 or 20 percent. Are there alternative plant layouts where soil
problems are not as problematic? If not, what are the best alternatives for reducing the liquefaction
potential while minimizing costs? What level of risk is acceptable?

o Sludge handling facilities. Cost saving opportunities may exist. Lagoons as well as digesters and
drying beds are planned.

* Process. s submerged aeration to he used? This could provide the best long-term value. s the
process robust enough for future NPDES regulations? How sensitive is it to changes in costs for

energy and chemicals? A cost sensitivity analysis may be useful as part of the VE analysis.

e Effluent facilities. Are there alternative disposal options where no NPDES permit is needed? Such
options are being implemented in other Southern California basins.

Value Consulting Services



|

B |

Ms. Halpin

Lompoc Wastewater Division

Value Engineering Services Proposal
July 7, 2005

Page 2

¢ Plant Design. Will the plant be reliable and easy to operate? How will equipment be installed,
replaced and overhauled?

» Controls and Instrumentation. Will the design include provisions (cables and conduits) for the next
generation of equipment? s the plant infrastructure designed to accommodate additions and
modifications? Will the proposed instrumentation and communication systems adequately operate
the system and protect critical equipment from damage?

s Construction phasing. How will plant operations be maintained in compliance with permits, as the
upgrades are constructed? What are the risks?2 How can they be mitigated? How can the phasing be
accomplished with less effort, disruption, and costs?

o Risk Analysis. The LZA team will perform a risk analysis on the project to identify operational,
reliability, constructability, or permitting elements which may add cost or schedule duration to the
project. Mitigation measures will be identified and included in the VE report.

» Operating Cost. Process decisions should be supported with 25-year life cycle analysis using
standard present worth methodology. Costs for labor, energy, chemical, and equipment repair
should be incorporated into the decision making process to ensure that future O&M costs are
minimized.

The City’s Request for Proposal and Lewis & Zimmerman Associates’ proposal will become jointly part of the
“Agreement for Professional Consultant Services” for the project when said Agreement is fully executed by
Lewis & Zimmerman Associates and the City of Lompoc.

Lewis & Zimmerman Associates are proposed as Not-to-Fxceed fees.

We include hourly rate schedules for Lewis & Zimmerman Associates and Boyle for invoicing progress
payments and for extra work incurred that is not part of the rfp.

Lewis & Zimmerman Associates will not discriminate against any employee or applicant for employment
because of race, color, religion, sex, or national origin.

These elements are a few areas that will be explored by the VE team, and offer an insight into our overall
approach to your project. As you review the enclosed project approach, please feel free to contact Mary Ann
Lewis at 301/984-9590 or David Hamilton at 253/925-8741 if you have any questions. On behalf of Lewis &
Zimmerman Associates Inc. we appreciate your time and look forward to your favorable response.

Sincerely yours,

LEWIS & ZIMMERMAN ASSOCIATES, INC.

{
David A~ Hamilton, PE, CVS, CCE, LEED™ AP %is, FSAVE

Associate & VE Team Leader President

yZ 4



TABLE OF CONTENTS

Section One

Section Two

Section Threce

Section Four

Appendix

Value Engineering Experience

Value Engineering Approach

Value Engineering Team & References

Fec Proposal

Resumes




VALUE ENGINEERING EXPERIENCE

& VEis the focal
point of our
services

Lewis & Zimmerman Associates, Inc. (.ZA) brings to our clients a full range of
value services. including project studies on water and wastewater treatment.
storage. and conveyance projects, highway and transit projects. airports. industrial
plants, electrical power generation projects. buildings, correctional facilities,
hospitals, educational facilitics, and other construction projects. Members of our
staff have analyzed more than 3,0 00 projects, ranging in size from $1 million to
more than $3 billion in construction cost. The implemented savings to our clients
averages more than $30 tor each dollar spent on the value engineering effort.
These savings are based on the implemented savings reported by the owner or the
design engineer for cach project.

L.ZA is recognized as a leader in the application of VE techniques in the
construction industry. LZA wrote the U.S. Environmental Protection Agency's
Value Enginecring Handbook in 1984 to incorporate the techniques of life cycle
cost and energy modeling. In 1990. Larry W. Zimmerman, PE. FSAVE and
Howard B. Greenfield. PE, CVS conducted the EPA's federal lecture series on
value engineering and total quality management. Mary Ann W. Lewis. FSAVE
is the principal author of ASTM E 1699, Standurd Pructice for Performing Value
Analysis (VA) of Buildings and Building Systems. Howard Greenfield co-
authored Value Engineering for Municipal Projects (1998) for the Ministry of
Municipal Affairs. British Columbia. Canada, a guide for obtaining and
performing VE services. Howard Greenficld and Eric Mion co-authored the
American Society of Civil Engineers’ Chapter 25 — Value Engineering of the
Manual of Professional Practice. Quality in the Constructed Project, A
Guideline for Owners, Designers and Constructors.

Our project team is experienced not only in value engineering techniques but also
in facility design. construction and operation. In each VE project study that LZA
undertakes. the project team establishes a close relationship with the owner and the
designer to ensure that the information relating to the project is correct and
appropriate and that the results of the study are in the owner's best interest. This
close coordination helps develop trust between the designer and the VE consultant,
which increases the implemented savings to the owner. Our recommendations do
not cheapen the project. but instead enhance the operational aspects of the project
and improve its value.

Value engineering studies on construction projects arc the focal point of our
services. The results of these studies. as previously mentioned, save money and
improve the performance and operability of the project. We ensure that the study
results are compatible with the owner's needs.

Lewis & Zimmerman Associates, Inc.
Taking the chance out of change



B

Distinguishing Value Services

The framework of our value engineering services includes cost/benefit analysis, life
cycle costing. energy modeling, cost estimating and control. risk analysis, and
CPM scheduling. We briefly describe these specialized areas here for your
consideration.

Benefit/Cost Analysis. Many owners, the federal government among them,
routinely perform benefit-cost analyses on their programs to promote efficient
resource allocation through well-informed decision making. LZA's program
provides a checklist of components to determine whether the owner has considered
and properly dealt with all of the elements for sound benefit-cost and cost-
eftectiveness analyses distributed over the life of the project.

Life Cycle Costing. The total cost of owning and operating a facility is a major
concern to owners, especially as it reflects on the ultimate cost to the user. The
application of life cycle costing techniques in the VE process is a useful tool for
decision-making because: 1) it identifies the owning and operating costs; 2) it is
used as a tool to judge the alternatives in terms of impact of initial expenditures
versus operating costs: 3) it indicates the high cost areas of those facility operating
costs; and 4) it gives the owner a full understanding of the cost and operating
requirements they are likely to assume.

The LCC model is an advanced VE technique because it goes beyond the normal
approach of accounting only for the high initial costs of construction. Our LCC
analyses include the cost of construction. financing. administration. staffing and
operating labor, transportation, materials management and disposal costs, taxes.
encrgy costs and other miscellaneous costs.

Energy Modeling. Encrgy usage is a critical concern to the owner, who
scrutinizes the processes. equipment and designs that are energy intensive: and in
assessing power rate structures for demand charges. In our VE studies we
successtully analyze energy by developing an energy model that provides an
organized approach to identify high energy usage areas within the project.

LZA offers services in the analysis of energy consumption of facilities as part of
our VE studies and as an independent energy assessment or audit of new or
existing facilities. We have accumulated a checklist of energy saving ideas as a
guide for our studies.

LEED Certification. LZA is a member of the U.S. Green Building Council.
Several of our Certitied Value Specialists have attended LEED certification
workshops and we have performed value engineering studies on approximately 30
projects, to date, which scek LEED certification. We are experienced with
requirements. materials. and energy considerations and adapt these within our VE
process.

Cost Estimating and Control. Cost is the major frame of reference used to assess
value. In the case of construction, cost is our principal measure of an investment in
a project to achieve a required function. Because a value engineering study is

Lewis & Zimmerman Associates, Inc.
Taking the chance out of change



perhaps the only intensive analysis of a project for cost, accuracy weighs heavily
on the analysis of alternatives. We have found that contractors generally have the
best assessment of cost: however. they usually require completed plans before
preparing an estimate. We routinely use specialists with practical construction
experience to complete our teams and offer sound estimating input.

Risk Analysis. The development of all projects involves risk. No owner can
afford a cost overrun on a construction project. Historically, little has been done to
determine or reduce the amount of uncertainty in a construction project.
Understanding the risks and providing solutions that mitigate the risk leads to
successful execution. LZA employs state-of-the-art risk analysis techniques to
identify where uncertainty exists in the cost of construction and ownership and
quantitatively and qualitatively project the effect design decisions will have on
those costs. This analysis produces information that owners can use to make
decisions and provides direction for the VE team to begin brainstorming in project
arcas with high risk in order to generate ideas for risk reduction.

CPM Scheduling. In value analyzing a construction project, we frequently find
that important savings occur in the analysis of the construction phasing and
techniques. For this reason, we may prepare an independent CPM schedule using
our computerized scheduling system. Primavcra. The schedule sets contract
duration and major milestounes: and it indicates major tie-ins to existing facilities so
there is no interference with the owner's operations. The schedule will also identify
delivery of pre-purchased or long lead time matenals and equipment. Information
of this sort presents the owner and designer with facts and intormation so they can
make informed decisions about the design itsclf.

Training Workshops and Seminars. Value engineering training is another part
of our value services. In addition to covering the principles of value engineering.
our seminars place special emphasis on managing a VE study; energy and life cycle
cost models: and a checklist of ideas for implementation. Our statt also
participates as guest speakers and educators on the subject of value engineering.

WasteWater Training Program© (WWTP™). LZA has produced, through its
Classrooms on CD Series™. an interactive computer-based training program that
provides hands-on training for operators. supervisors. trainers, engineers.
owners/decision makers. This program integrates a simulator. supervisory
monitoring, and testing. Our WWTP™ benetits by providing on-site training,
scheduling flexibility. a self-paced learning atmosphere. increased productivity,
and maximized training dollars.

1942 - 3002
Consistently in the Top 100 of Engineering News-Record’s
6 (} Top 500 pure design firms, Boyle provides a full range of
NG N EERING professional services to plan, design. and construct
— infrastructure projects. For more than 60 years, Boyle has
BOYLE enjoyed a reputation of being a leader in developing
innovative solutions to meet the complex and ever-changing needs ot its clicnts.
Boyle knows how to include the needs of operators. engineers. and managers in the
design of wastewater facilities. They have the resources available and experience

Lewis & Zimmerman Associates, Inc.
Taking the chance out of change



necessary to provide the requested services. Boyle has successfully provided
quality engineering scrvices for numerous wastewater utilitics located in California
and across the country. including the City of Lompoc. This type of service,
coupled with their senior engineers’ familiarity with the regions they serve. results
in more than 85 percent of Boyle's business coming from rcpeat clients.

Besides wastewater conveyance and treatment, Boyle
also offers a wide array of additional services
including water treatment; water resources: drainage
and flood control: roads and bridges: light- and
heavy-rail systcms and transit facilities;
development: architecture: automated control and
facilities management: SCADA; system integration;
and GIS. Their scope of services encompasses
planning: alternatives evaluation; preliminary design: plans. specifications. and
cost estimates; and construction services.

Boyle and LZA have worked together on other value enginecering studies over the
years.

Lewis & Zimmerman Associates, Inc.
Taking the chance out of change



Hill Canyon Wastewater Plant
City of Thousand Oaks, CA

Lewis & Zimmerman Associates conducted two VE studies on the City of
Thousand Oaks' Hill Canyon Wastewater Plant cxpansion, Phases IT and III.
The plant is being expanded from 10.8 mgd up to 14 mgd. Phase I includes
yard piping modifications and concrete repair of a number of tanks. Phases
Il and III include a new bio-reactor process for nutrient removal. one
secondary clarificr, expanded intermediate tilter pump station, additional
deep bed monomedia tertiary filters. backwash tank. UV disinfection. two
new sludge belt filter presses. RAS/WAS pump station expansion, a new
Operations Building. new Maintenance Building, standby generators. new blower building. flow
equalization basins. instrumentation and control system. sludge thickening building and
equipment, associated yard piping, site electrical. and splitter boxes. No expansions beyond the
14 mgd limit are anticipated. CH2M HILL is pertorming the design.

The VE tcam recommended several major alternatives to relocate all or a portion of the 14 mgd
plant to the southern end of the site. Construction on an unobstructed site will save the City in
both lower construction costs due to a lack of congestion for the contractor. and also in City staff
requirements working around temporary shutdowns and piping modifications. A new plant on
the south end of the site would also improve the reliability of the plant by climinating the old
equipment and process basins currently on the north end of the site.

Additional alternatives developed included outsourcing some of the lab testing. eliminating the
dual feed substations and replacing them with single ended substations, considering an encrgy
management system to control the high cost of current demand charges. and reorganizing the
layout of the new Opcrations and Maintenance Buildings. yielding some reductions in the space
program and major cost savings.

David A. Hamilton. PE, CVS led both studies.

Contact:  Dean Morales
City of Thousand Oaks
2100 Thousand Qaks Boulevard
Thousand Oaks, California 91362-2903
Phone: 805-449-2462

y/ 4

Lewis & Zimmerman Associates, lac.
Taking the chance out of change



Wastewater Treatment Facility Improvements
Upper Blackstone Water Pollution Abatement District,
Millbury, MA

Metcalf & Eddy. Inc. (M&E) in association with Lewis & Zimmerman Associates. Inc. (LZA)
conducted two value engincering studies for the Upper Blackstone Water Pollution Abatement
District. The subjects of the studies were the preliminary design submittal and the design
development (DD) submittal of the Wastewater I'reatment Facility Improvements project, which
is being designed by Camp Dresser & McKee, Inc.

To meet current and future potential ammonia nitrogen and phosphorus permit limits, the Upper
Blackstone plant process must be upgraded trom a conventional activated sludge process to a
process with biological nutrient removal (BNR) such as the A2/0O process. This conversion will
require that the current aeration tanks be segmented into anerobic. anoxic. and aerobic zones with
intcrnal recycle and retun activated sludge from the secondary clarifiers. Fine bubble diffusers will
be added to the aeration tanks, and blower capacity increased to meet the oxygen demand for
converting the ammonia to nitrogen.

Improvements in Phase [ are driven largely by hydraulic considerations caused by the high peaking
factor. A new headworks will be built. existing primary clarifiers will be re-built. two new primary
clarifiers will be added, a plant bypass will be constructed. disinfection will be converted from gas
chlorine to sodium hypochlorite and sodium bisulfate. Also included in Phase I is the removal of
19.000 CY of oily waste and 28,000 CY of old Imhoff structures and sludge. This remediation is
estimated to cost $22 million, bringing the total cost for Phase [ to $71.5 million.

The preliminary design VE study focused on the high cost of site remediation currently planned for
Phase I and the very high peaking factor for a facility of this size—the concem is the ability of the
blended effluent streams to meet permit requirements in the future. The majority of the VE
recommendations focused on the new headworks. the soil remediation issue. phasing of new
process tanks. and the type of instrumentation proposed for the plant.

The DD VE Study focused on the high cost of the odor control at the headworks using an in-
ground biofilter system. Other headworks issued were also concerns to the owner: therefore, the
majority of the VE recommendations focused on the new headworks building. flow split pipc and
routing. and detailed electrical suggestions.

A third VE study on the project is planned for July 2005. David Hamilton will have led all three
studies.

Contact:  Mr. Thomas K. Walsh. PE
Engineer — Director — Treasurer
Upper Blackstone Water Pollution Abatement District
50 Route 20
Millbury, MA 01527-2199
Phone: 508-755-1286

y/ 4

Lewis & Zimmerman Associates, Inc.
Taking the chance out of change



B

g {'/ Wastewater Facilities Value Engineering Studies

CONSTRUCTION  IMPLEMENTED
. PROJECT NAME/LOCATION PROJECT SIZE C0ST LG SAINGS ‘RE“‘RN E‘:J':
i Hill Canyon Wastewater Treatment Plant, City of Thousand Oaks, CA
Study 1 - Phase Il 3.2 mgd exp. 58,000,000  Ngt reported
Study 2 - Phase Il 2.0 mgd exp. 25,600,600
r Regional Wastewater Reclamation Facilities, Lake Elsinore, CA 2mgd i\xgdtc;):: 30,200,000 Not reported
City of Riverside, CA Regional Water Quality Control Plant ]
- Headworks Replacement Project 40 mgd 8,527,851 Not reported
Backup Power Source/Cogeneration Project 2.8 MW 12,913,645 Not reported
South Bay Water Recycling Program, San Jose, CA Various 140,000,000 4,000,000 18:1
Feasibility Review - N/A N/A
g Sania Clara Pipeline ] ' 4Kkm 13,196,000 T
i Yerba Buena/Sylvandaie & Evergreen Pipelines 11 km 9,000,000
B Design/Operational Standards 100 km 136,000,000
Transmission Pump Station 104 mgd 6,800,000
m  Golden Triangle & Coyote/Oid Ozkland Rd. Pipeline 14 km 18,000,000 T
; 12th Street and Senter Road Pipelines 16 km 24,000,000
) Transmission and Milpitas Pipetines 21 km 16.900,000
Distribution Reservoir and Pump Station 4 mggd 5,600,00
P valley Center Sewerage/Water Reclamation, DPW, County of San Diego, CA 100:1
Study One - 15% o 1.3 mgd 28,000,600 8,000,000
Study Two - 30% 1.3 mgd 10,300,000 4,000,000
Clean Water Program for Greater San Diego
r Point Loma WWTP Site Analysis & Planning Considerations, City of San Diego, CA 240 mgd 70,906,000 10,000,600 330:1
Mission Vailey Water Reclamation Plant, Mission Valley Pipeline, East Mission Ba .
Pipeline, City of San Diego, CA ! 64,000,000 1,800,000 50:1
Penasquitos Interceptor Sewer, San Diego, CA 21,000 If 36,800,0C0 Unknown
Water Reclamation Plant, Goleta, CA 3 mgd 6,766,000 Unknown
Santa Ana Watershed Project Authority RIX Treatment Facility 40 mgd 16,900,000 Unknown
Donald C. Tillman Water Reclamation Plant, CA 80 mgd 46,000,000
- Study 1: Primary, Equalization, Aeration 2,383,000 571
. Study 2: Electrical Power Distribution 2.349.400 52:1
Hyperion Full Secondary, CA 500 mgd 500,000,000
Study 1: Primary Tank Batitery D 70.000,000 3,600,000 68:1
s Sludy 2: Primary Batteries Modification 52,843,000 472,000 10:1
i Study 3: Inter. Pump Station _ 297,419,000 1,612,800 351
Study 4: Intermediate Pumping Station 45,675,000 1,542,600 371
Study 5: Contral System, Sitework 239,000,000 1,373,000 301
Study 6: WAS Thickening Faclility £9,063,000 760,620 19:1
r Study 7: Technical Support Facility 153,663,000 2,778,900 771
Goleta Sanitary/Water District, CA
Water Reclamation Plant Reclaimed Water Distribution System 3.3 mgd 6,780,000 Not reported
r Reverse Osmosis Plant 3.3 mgd 4,000,000 Not reported _
, Ojai Valley Wastewater Treatment Plant Upgrade, Qjai, CA 3 mgd 20,700,000 Not reported
( 2 Studies at 25% and 60% Design Complete)
San Jose Creek WWTP, Los Angeles County, CA 62.5 mgd 15,000,000 258,400 20:1
San Francisco West Side Pump Station, CA 26,000,000 1,600,000 64:1
! Los Angeles Co. San. Dist. JWPCP, CA ] 300 mgd 15,000,000 440,000 22:1
Oro Loma Castro P.S. & Qutfall, Oro Loma, CA 2.500.000 65,000 2:1
Wastewater Treatment Facility Upgrade& Expansion, Simsbury, CT 3.8 mgad 20,000,000 In progress
rWater Pollution Facility, Town of Litchfield, CT 1.99 mgd 4260000 Not reported
! Wastewater Treatment Facility Upgrade, Branford, CT . 4.9 mgd 21,400,000 2,000,000
Fairfield Water Pollution Control Facility, Fairfield, CT 10 mgd 40,000,000 Unknown
Wastewater Treatment Facility Upgrade& Expansion, Town of New Canaan, CT 1.7 mgd 11,600,000 1,000,000
Town of Farmington WPCP Expansion & Modifications, CT 5.85 mgd 15,275,000 Unknown
Southington WWTP, CT 7.4 mgd 12,000,000 450,600 17:1
Massachusetts Water Resources Authority, Boston, MA
P Union Park Detention/Treatment Facility CSQO Control 27,721,000 Nct reported
i East Boston Branch Sewer Relief Project Sewer Sys‘tem 49,000,000 Not reported
Revisions
North Dorchester Bay & Reserved Channel Consaclidation Conduits and Resarved 18,462-%. wiB00 178,600,000 Net reported

r Eirfmnei CsO Facilityﬁ mga pump sia.

Page 1 LZA WWT? VE Studies.xis



PROJECT NAME/L.QCATION : CONSTRUCTION IMPLEMENTED
PROJECT SZE COST LCC SAVINGS

r Chelsea Branch Sewer Relief Project 3 miles 20,076,000 Not reported
Quincy Pumping Station 10.1 mgd 5,200,000 Not reported
Deer Island Power and Pump Station 360 mgd 21,400,000 600,000 20:1
Squantum Pumping Station Replacement 2800 gpm 2,500,000 84,500 7:1
r Braintree-Weymouth Replacement Pump Station 60 mgd 7.620,000 Unknown
Boston Harbor Project, Deer Island Related Facilities 1270 mgd 3.4 Billion N/A
Technnical, Management, Financial, Audit
Braintree-Weymouth Tunnel and Shafts, North Weymouth 15,700 ft. 60,300,000 Unknown
r New Nepenset Valley Relief Sewer Project 8.5 Miles 22,263,800 Unknown
Wellestey Extension Sewer 37,500 Ft. 32,993,000 Unknown
Charlestown Pump Station 93 mgd 11,615,000 Unknown
p»  East Boston Pump Station, Winthrop Terminal 163 mgd 20,689,000 1,250,000 4241
| Chelsea Screenhouse
"~ Yarmouth WPCF, Yarmouth, MA 22.11 mgd 15,725,000
Gardner, MA WWTP 4.37 mgd 12,360,000 1,400,000 28:1
Upper Blackstone Wastewater Treatment Facility Conversion to BNR, MA 58 mgd 135.800.000
WWTF Upgrade and CSO Abatement Program, Rockland, ME 2.9 mgd 3,000,000 Unknown
City of Biddeford Water Pollution Control Facility Upgrade, ME 2.64 mgd 14,000,000 Unknown
Scarborough, ME WWTP 1.8 mgd 11,467,000 4,000,000 100:1
WWTF Upgrade and Expansion, City of Bath, ME 3.5 mgd 5,100,000 Not reported
South Burlinton WWTP, VT 6 mgd 8,600,000 Not reported
Rutland WWTP, VT 45 mgd 13,600,000 800,000 160:1
Airport Parkway WWTF, S. Burlington, VT 2.3 mgd 5,500,000 680.000 22:1
r Advanced WWTP Expansion from 5.0 to 7.5 MGD, City of Warwick, RI 7.5 mgd 10,206,000 In progress
Bucklin Point Wastewater Treatment Facility Expansion, Providence, R| 56 mgd exp. 43,000,000 In progress
City of Providence, Rl WWTP
Study A - 25% 80 mgd 80,000,000 3,800,000 100:1
: Study B - 5% 80 mgd 80,000,000 2,600,000 82:1
' Field's Point Primary Clarifier Rehabilitation, Providence, Rl 77 mgd 6,200,000 500,000 22:1
Cranston, Rl WWTP
Study A 23 mgd 28,800,000 841,000 28:1
r Study B 23 mgd 28,800,000 260,000 10:1
- Newport WWTP, RI 12 mgd 16.000,000 Unknown
West Warwick, RI WWTP (Study A) 9.5 mgd 14,000,000 2,500,000 50:1
rBristoI, RI WWTP 14.16 mgd 10,000,000 483,000 15:1
{1 Bucklin Point, RI WWTP 31 mgd 2,140,000 770,000 26:1
Newtown Creek Water Pollution Control Plant Upgrade, New York, NY 310 mgd 161,933,000 In progress
Taliman Island Water Pollution Control Piant, New York, NY
r Study 1 80 mgd $6,560,918 In progress
Interim Plant Upgrade Project 168,452,610 In progress
WPCP, Coney Island, NY 120 mgd 270,000,000 2,300,000 20:1
__Woodstock STP, NY 0.2 mgd 10,700,000 4,700,000 90:1
i Wallkill WWTP, Orange County, NY 3 mgd 10,600,000 2,400,000 70:1
. Rockland County Sewer District No. 1, NY
WWTP (Study A) 25 mgd 45,000,000 5,500,000 S0:1 -
Pump Stations 22,000,000 800,000 20:1
r P.S. & Compost Facilities ) 22,500,000 3,100,000 55:1
WWTP (Study B) i 25 mgd 45,000,600 2,800.000 40:1
New York Disposal Project City Wide 91,000,000 15,800,000 272:1
Bay Park WWTP, NY 70 mgd 56,000,000 Not reported
rGloversville-Johnstown Joint WWTP Fulton County, NY 9.5 mgd 5,400,000 Not reported
City of Fulton, NY WWTP 3.8 mgd 12,000,000 570,000 20:1
City of Jamestown, NY WWTP 8 mgd 18,000,000 1,800,000 45:1
M Cedar Creek WWTP, NY 76 mgd 112,000,000 4,500,000 80:1
' Hominy Creek Wastewater Mgm't Facility Upgrade & Expansion, Wilson, NC 12.000,000 Unknown
"~ Lincolnton, NC WWTP 9.0 mgd 13,858,800 Unknown
Goldsboro, NC WWTP 14.2 mgd 21,500,000 800,000 2011
astewater Treatment Plant Expansion, High Point, NC 26 mgd 38,700,000 Unknown
i Rocky Mount, NC WWTP 14 mgd 27,000,000 700,000 25:1
" Concord, NC WWTP 24 mgd 30.000,060 $60,000 271
Monroe WWTP Expansion, NC 12.5 mgd 12,481,000 Unknown
.FSouth Brunswick Wastewater Treatment Plant, NC 2.0 mgd 13,472,052 Unknown
! Net Weather Process Optimization Improvements, Racine, Wi 123 mgd storm fiow 56.876.0C0
Fort Atkinson WWTP, Wi 2.98 mgd Unknown
orthwest Side Relief Project, Milwaukee, WI 5 miles Implementation Plan
ﬁMSD Central Metropolitan Interceptor System Improvements, Milwaukee 330 mgd Implementation Pian

Page 2 LZA WWTP VE Studies.xis



PROJECT NAME/LOCATION CONSTRUCTION IMPLEMENTED
PROJECT SIZE COST LCC SAVINGS
Central MIS Conceptual Improvement Plan Project - Basin D Peer Review 330 mgd Implementation Plan
City of Waukesha WWTP Upgrade & Expansion, WI 14 mgd 43,437,000 Unknown
Wastewater Treatment Plant Improvements, New Buffalo, MI 12.5 mgd peak 10,600,000 Unknown
Wastewater Treatment Plant Expansion, Howell, Ml 2.45 mgd 3,200,600 Unknown
! . . Phase | - 8.4M
;  Grand Rapids WWTP Expansion, Ml X
| P P 187M9 ppase - 13.9M Unknown
Kalamazoo, Ml WWTP
Study A 53 mgd 26,000,000 900,000 301
r Study B 53 mgd 26,000,000 800,000 2511
Waukegan WWTF, IL 2 mgd 22,000,000 550,000 14:1
Village of Wilmette, IL Facility
Plan and Alternative A - Phase 1 Construction N/A 65,360,000 Not reported

Clavey Road WWTP, North Shore Sanitary District, IL
> Gurnee WWTP, North Shore Sanitary District, IL

basin

Study A 19.6 mgd 36,700,000 5,000,000 131:1
r Study B 19.6 mgd 30,000,000 1,500,000 60:1
North Wastewater Treatment Plant Improvements, City of Sycamore, IL 41 mgd 12,244 524 Not reported
Des Plaines River WWTF, County of Lake, IL 8.0 mgd 31,587,500 886,000 21:1
Fox Lake WWTP, Fox Lake, IL 12 mgd 24,000,000 1,300,000 42:1
r Kankakee WWTP, IL ’
Study A 16 mgd 28,500.000 1,550,000 54:1
Study B 16 mgd 27,600,000 155,000 8:1
City of Columbus, OH
r Big Walnut Sanitary Trunk Sewer Extension 5.1 miles 36.824.000 :vised alignment n/a
CiP 349, Southerly WWTP Sludge Dewatering & Miscellaneous Improvements Upg\;/\r/?;?g 20,100,000 not regorted
Jackson Pike WWTP and Scoutherly WWTP Sludge Holding System Improvaments Various 18,200,000 In progress
] Jackson Pike WWTP Sludge Handling and Dewatering Improvements Various 24,533,000 in progress
' Big Walnut Augmentation/Rickenbacker Interceptor 4 miles 122,000,000 5,500,000 110:1
Southerly and Jackson Pike WWTPs Instrumentation & Control System Upgrades Various 26,005,000 6,347,300 120:1
Jackson Pike Wastewater Treatment Plant Electrical Upgrades and PCB Removal Various 12,095,786 686,641 20:1
r Southerly Wastewater Treatment Plant, Effluent Disinfection Improvements expsgnr:ig?x 15,247,000 In progress
Southerly Wastewaier Treatment Plant, New Headworks 450 mad 109,000,000 14,439,860 190:1
Southerly Wastewater Treatment Plant Digester Rehabilitation Project 8 digesters 30,800,000
r Southerly Wastewater Treatment Plant Sludge Dewatering and Miscellaneous Improv Centrifuges 20,100,000
- Cleveland Easterly WWTP Cleveland, OH 3000 GPM 8,824,300 500,000 10:1
Findlay, OH WWTP 11.5 mgd 18,000,000 1,200;000 40:1
mCity of Toledo, OH WWTP
Study A 100 mgd 36,000,000 1,800,000 3511
*  Study B 100 mgd 36.000,000 2,800,000 50:1
City of Toledo, OH Combined Sewer Qutfall Pipeline Storage
Study No. 1 - Phases 1 & 2 N/A 53,000,000 12,000,000 300:1
Study No. 2 - Phases 3 & 4 4125 Ft. 13,250,000 Not reported
Study No. 3 - Phase 5 5000 Ft. 10,000,00 Not reported
Study No. 4 - Phase 6§ & 7 5000 Ft. 12,000,000 Not reported
City of Lakewood, OH }
Study A 18 mgd 15,000,000 3.000,000 100:1
Study B 18 mgd 12,000,000 2,000,000 50:1
Study C 53 mgd 39,000,000 14,000,000 350:1
.PCleveIand Easterly WWTP, Cleveland, OH
Study A 155 mgd 15,000,000 1,682,000
Study B 155 mgd 16,000,000 814,000
ﬁllidway Wastewater Treatment Plant, Midway, KY 2.25 magd 3,600,000 216,000 111
Harlan Regional WWTP, City of Harlan, KY 1.2 - 3.6 mgd 3,000,000 Unknown
© 3owling Green WWTP Upgrade Bowling Green, KY 10.6 mgd 5,183,000 Unknown
West Hickman Creek, Lexington, KY WWTP 18.7 mgd 12,500,000 550,600 13:1
sPhase Il - New WWTP Improvements, Paducah, KY 5 mgd 3,274,135 158,000 5:1
ity Pikeville, WWTP, Pikeville, KY 2.0 mgd 2,700,000 Not reported
* 3ee Creek WTP Upgrade, City of Murray, Calloway County, KY 3.5 mgd 3,200,000 Not reported
WWTP and Pump Station Louisville, KY 1,877,000 Not reporied
P-ouisville & Jefferson County Metropolitan Sewer District, Louisville, KY
Central Mzintenance Facility 300 mgd 7,400,000 700,000
Billown Road Pump Station, Force Main and Interceptor Sanitary Sewer Project various 12,300,000 N/A
e Upper Dry Run Trunk Regional Storage Facility 1548 11.8 mg §,700,000 431,439 17:1

|
Page 3 LZA WWTP VE Studies.xls



LIQUID STREAM SOLIDS HANDLING

! % |
- Ny g |
(L] . £
, | . :, o |
e|g =
7 | w M .m m m M cm c | [~ m m w | m 2 |
. P . ! g 2 8| ! g
Lewis & Zimmerman Associates, Inc. - | m MEIRE m HI m g g .m IR m B 2 5 = g8e
. .1 X B . A - | & £ = m p ab
Wastewater Process VE Experience m g m m m E1E; aw olwl| 8| s w - 2| B m E|¢ Mm g m B8y 2 m_ m m m slglg|@ g w“ g m m w_ .
g 5 & @ | plolslply Tie Sls Slae[B el 21%|7 - 4 B 2131 & @ m Blg Y sl2lsle 4
O T T I S TPV P A Bth B | IR AR T ) T
RS wm@mWwwwmwwwmmwmmmmmmmMWwmwmmmmwmmmmwmmmemwﬂmmm
5€ 8 M m:nmz._Piu ISR < w O 2| e Bl E|S : 8 25138 YR
2 g8 BlE = 2= |t = 2 - 5 @ B @ iR & 28 Bi=|8 ¢
w.mmwmw_wmsmmmmmm.mmmmmmmmmmmmmmmmmmmmmmmmmmm_mmmmmu%mmm
| i
Califomta o R | * : [T U
Eisinore Valley Water Reclamation Plant, Lake , mom u | | |
Elsinore, CA | | — L J I _ -
o - . . " T I — T T |
Donald C. Tillman Water Rectamation Plani, Los - - aw , = - mlEm ,
Angales, CA o . - | I : _ R - [ I - -
| | |
Hyperion Full Secondary, Los Angeles, CA = [ ) n ! -m , nim u u ) ll‘ o
San Jose Creek Water Reclamation Plant, Los Angeles alm , BB a | Lo | ; | l“
County, CA_ L [ ! | L] — |t —— B S - =i 1
Valley Center mm.sm:_m_m\i..__c\ Ruclamation, DPW, alm w n » n !
County of San Diego, CA . L | . . . - - - -
Point Loma WWTP Site Analysis & Pianning | n ! |
|Considerations, City of San Diego, CA ! ‘l. b —
n
Waler Reclamation Plant, Goleta, CA » u = B
_ B I . . !
Santa Ana Walershed Project Authority RIX traatment ! |
Facility, CA . ) . \T B S S . B R e e e T : - _ pob
Headworks Reptacement Project, Regional WPCP, City - - ' m i n
of Riverside, CA N . | _ _ - —— -
[ | ]
Ojai Valley Wastewater Treatment Plant Upgrade, CA ] u un L = ) L n ! B
Qc‘:z Sanitation Districts of Los Angeles 9:::. cA _ - \ ! i . i
WPCP ‘ . . . _ J— : -
- — -— _ - © : i [_ W
Massachusetts A | — - : -
, mlw (] = = ,_ =
WWTF Improvements, Worcesler and Millbury, MA | B _ B . : =1
N - ' | P ] |
Yarmouth WPCF, Yamouth, MA LR 2R | u ” ] ] " n , | ) ]
e o _ L B R - - . alm
Gardner WWTP, Gardner, MA mim LN [ ] ] | n ] AR
Kﬁsﬂ}cmmqﬂo and Expansion, City of zo::m_,:ﬂmo? " " n n
i _ L _ _ _ .. I _ . S S S N S
Wastewater Treatmen! F acility Improvements, Upper - - : - , ] '
Blackstone WPAD, MA ] |- . - . : : —t T
o N : ]
Surfside Wastewater Treatmen Facility, Nanlucket, MA L ] ] | ] nm ! ] |
|
Maine o - B B _ U I I . -
Wastewaler Treatment Facility Upgrade, City of . alm - " ‘m m [ ]
Rocklond, ME ] ) | i ! B . ‘ L 1 . .- —
| n
WPCF Upgrade, City of Biddeford, ME L]  im| - " = 7 ” |
L I - . 1 - —_t

| - «_ L L. s e L | W W L . .. L 1 - L. L | - | W



S |

sjouy)||

1201810 A/ENUES BIOYS YUOK ‘I MM BRLING

JIMM Y ‘loisug

dLMM 1Y 0d uippong

dLMM 14 "vojsuesD

dLMM [ s 1Sop

13 ‘o0uaplacl

uaneNygeyay syler Aty uod spiety

1M ‘WOdmaN ‘o [ MM Lodmey

pue|s| apoyy

1Y "82UIPADI4 O KD " LM

d1MM 12 'vopburuse

12 'verue) way

d1MM 1D "voiBuiyinog

12 'Pioyiw uoisuedx pue

apestdn | MM Yooy JOALaY PUE 4 | MM DIUOILSNOY

1D "1uB|{ WawIeas) Jalemaises Uoliays o AN

10 ‘voisuedx3y

pue 3pesbdn 1ueyd Juaweas | Jaemalsepm Ainqsung

T EETT S

10 'Pidyse4 j0 umo] “opesbdn) J0dm pioyse 4

) 'projuess) ‘opralidn pue uorsuedx) 41 M

10

JAMAY T ‘ybnosogieag
IW ‘wieg jo A ‘'voisvedx3 pue apesSdn 41 MM

I 1oqiey] egq o umo ‘oprabidy 41 A 10qie) g

V-

a21a1130xF A 582014 JOILMIISEM
U] ‘S1BIIOSSY UBULIDIIWZ § SIMET

Equalzation Bzsins

Screening

Aerated Grit Removal

Actifio

Rotary Screens

Detritors

Vortex Grit Remaval

Primary Treatment Clarification

Secondary Treaiment Activated Sludge

Rotaung Biologcal Contactors

Trickling Filters - Rock Media

Tnickling Filters - Biotowers

Aerated Lagoons

Biological Aerated Fiters

High Punty Oxygen

Biological Nitrogen Removal

Trickling Fitters/Sciids Contact

Secondary Clartfication o

c
=}
=
o
(2]
—
e}
g
=

Oxidzion Basm

PAC Process

Disinfection - Chiorination

Disin‘ection - Utraviolet

Disintection - O20ne

Post-Aeration

Nittification/Denitriiication

Phosgharous Removal

Fiftrabon { including membrane)

Seauéncing Batch Reactors

Post Equalization

Qdor Control - Carbon

Odor Control - Wet Scrubber

Odor Control - Ewfitier

Reverse Osmosis

Gravity Thickening

Fiotabon Thicksrirg

Centrifuge Thickening

Auto-Thermal Agrobic Thermophilic Diges

Angerubic Digesiion

janaerobic Digestion

Aerobic Digestion

Lime Stabilization

‘Wet Air Oxidation

Solds Contact Restor

Incineration

Rotary Dewatering

ONITANVH SAI10S

Forest Enhancement

Composting

Al ——

Land Application

Bet Press Dewataring

Plale and Frame Prasses

Centrftn:ge Dewz'sring

Vacuum Fiiters




B B

B

D I |

¥ " Y Y B

AN "UBLIRH 10 1D "d LMM JuoiBay vepe)y

Ayanjuay

S UMOJRIEN, 'SUOHEUIR)Y pUE

SUOIIPPY Ao UBILIED. | JBIBMGISEA, UMOLIDIEA

ejoyeq yineg

VI 'Sauy J0 A1) 'ANoe 4 [0AU07) voNNiog 8iem

EMO| YD SBUION $8Q)

]

NI

‘woisuedx 3 g opesbdn J M alakese isap jo iy

NI ‘@lIASUBAT ‘SN BBPAIS o LMAR BlllASuBA]

NI

"BUASHRID "WaISAS UNIANOD) PU d MM BHIASHIEL)

BuUEIpU|

1M BUReYIEY ‘SN FalEA

ayl jo beay “apeibdn Apjoe 4 uauneas | Jajemalsesn

1UR| JUBLNEDI] JDIEMBISEAN TN “UOSUDRY 1O

1M ‘uoisuedx3 pue apesbdn)

Bl JUWIES! | JIIBMBISEAL BUSBYNEA 1O AT

uISUodSIN

91 “‘aioweals jo

‘SluaWaACIdL| JUBIg JUBWIEDI | JDIEMIISEA LLON

W '34E7 j0 AUNOD) 4 MM 19Ar SeUre SBgY

T 110 uebaxynesy

7 '9YE X04 ‘d LAMM 9] X04

11901510 Aepues 8104S UMON ‘d LMM 182115 Aeaer)

I 9DHDUEY "] MM BBNEYUEY

aauayadx3 JA SS0301d 19}EMIISEM
QU 'S8JEII0SS Y UBULIDWIWIT P SIMOT

oll T8

Equaization Basins

m || VIAsuuy jo A ‘Siuswancidu Ajjioe | 19)ema)seAm

Screening

Aerated Grit Removal

Actifio

"[Rotay screens

Detritors

Vorex Grit Removal

"l
n

Primary Treatment Clarificaion

Secondary Treatment Activated Skudge

Rotzting Bivlogical Contactors

Trickling Filters - Rock Media

Trickéng Filters - Siolowers

Aeraizd Lagoons

Bioiogical Aerated Filters

High Purity Oxygen

Biological Nitrogen Removal

Trickiing Filters/Sofids Contact

Secondary Cianfication

Wv3yis aindn

Oxidz:on Basin

PAC Process

Disiniaction - Chiorination

Disinzction - Ultravioles

Disinizction - Ozone

Post-Aeration

NitrificationDenitrification

Pnosphorous Remaoval

Filtraton ( including membrane)

Sequencing Batch Reactors

Pozt Zaualization

Odor Controt - Carbon

Odor Control - Wet Scrubber

Odor Cantrol - Biofier

Reverzs Osmosis

Gravity Thickening

Fiotation Thickening

Centriuge Thic: ening

Auto-Thermal Aerobic Themmophiic Diges

Anaerabic Digestion

IAnaerooic Digestion

Aeroic Digestion

Lime Stabilization

Wet Air Oxidation

Solids Contact Reator

Incineration

Rotary Dewalering

ONITONVH SQI10S

Forest Enhancement

Composting

Lang Application

Bell Prass Dewatering

Ptate and Frame Presses

Centrifuge Dewatanng

Vacuum Filters




- —N Y VY Y

I

- T Y Y TV Y TV Y

VALUE ENGINEERING PROJECT APPROACH

#  Qur approach
encourages your
involvement

A VE study combines technical capability with the systematic approach of the VE job
plan. VE-isnot something that even: gaod designer wauld ardinarily perform on his
rojects SRather, it is an in-depth cost study to achieve the owner's required
functions at the lowest life cycle cost (LCC) ocuses attention on the fofa
of the cost of money and the escalating
cost of labor, materials, fuels, power, etc.

Management of the VE study through the leadership of the Certified Value Specialist
(CVS) is a major factor in project implementation. Application of the VE
methodology and coordination of the VE study activities are the difference between
a technical review and cost cutting. The VE methodology enables the VE team to
produce alternatives that will result in implemented savings and improved
performance of a facility.

Our experience shows that project studies that are not led by a CVS often resemble a
design review in which the team may find errors in the plans but the cost savings
and operational reliability may not be achieved.

The LZA approach includes capital cost, energy, and life cycle cost modeling, as
appropriate, and Function Analysis Systems Technique (FAST) diagramming. Risk
analysis is routinely performed to augment the function analysis in a VE effort. The
study organization is based on three specific efforts:

® Preparalion Effort
m  Workshop Effort
m  Post-workshop Effort

A task-flow diagram depicting the VE Job Plan is included on the following page.

This project approach has been used successfully on the value engineering of more
than 3,000 projects studied to date by professionals in our firm. The organized
approach, which we use both in preparation for and during the workshop, allows us
to maintain a quick turn-around time for the project study and the submittal of a
Value Engineering Report. The approach also ensures owner, user, designer and
program manager participation during the study. LZA’s VE approach takes
advantage of past experience and urges the stakeholders’ full involvement in the
analysis of the project.

PREPARATION EFFORT

Coordination of the VE effort is vital to the study's success. The preparation effort’s
importance lies in developing a rapport with the owner and designer (the project
team) who are integral to the effort. Every participant must understand and accept
his/her responsibility in the VE effort and recognize that the main goal of the exercise
is to produce the best project. Our aim is to enhance the project team's work in
order to arrive at a better end product.

Because the study is an abbreviated effort, the VE consultant must become familiar
with the project in a short timeframe. Therefore, the project data is collected and
distributed for review prior to the formal workshop session. During the preparation
effort the VE team members review the project data to understand its history and

Lewis & Zimmerman Associates, Inc.,
Taking the chance out of change



Lol 5 01d 10

weutiisagasn
J18umQ 0} seap| JA luasald

sBL:puiy eZLBWWING

aseyd uopeuasald

}
¢
‘ SEAIY SSDI0U§

PO 2

' 1500 2O
1500 WBO
10D ubisapiiy)
| 1507 ety
U0 Ut WO 3A) B w.iopad
51500 ol

S8y
ubisag srnewsiy aedurd

sorqeussiiy pusodolg dojpreQ

aseld Juswdojeasq

4

saubiseQg Aq ubisapay)

eoueydaddy jeuy

uvosjLiuatuaiduwy
10} SP3P| 15B¢] 108|3S
{219 ‘W30 sonayisoy
WL AL § AVNgRIuY
A1)jeg SuoneILPISUDD
D1LUOUUD T LON DRI
SuARBUIHY HIRNEAD
sabejueapesig
fzebiejuepy Yim seap| iy
g
4 seop| [eanoesdw) sjeun3

eseyd uopen|eas

Joday JA jrut j asedaig
papuol sC WEd) JN

A

aseyd uoneue

]

SEBP| IO |MI8YY i)

Busiuny L enpiapuy -
Busuity| dnoigy

Bu .| AneaID 0Q)
wuojsuesg)

£100SSY
seapl Jo Apueny

GuNs | BSP) ANBDID
TL3A Aq uonanposiu|

eseyd aapess)

yeduy a5
ABsauy |
R TITE: 'Yy ) SO 150D Ui BUpNO
buyeis < sisAjeuy uonduN § aydess) |arusuod) <

|

CIOPOW 1502 IPAAsUG)

S[9POY 1509 JINIISUOD

ssaquiip wea) ol ejeq 8inguIsig

' iauBisagisnpEuME Yim Bunaciy
_ o jiuwaidwy v egedatey

-

1901043 Yum
JEPIL | GLIODOE] QDY WL |

<
7 <

wajdwy

TsisAELY nonoun 3
Buung] pojeIaLag) sap| 11

SO 1Y YUOANISOD) DIIndLY
SR

07 yBi{ Ajnuop|
weibei] 1Svd
pue sisAjuuy UOIRUN Y WIcHad
abesn AB.aul

pue s}509 wsloid azAeuy

AbBisu | p

eseyd s|sAjeuy pue

uopesyuUep| uoRdUNY

!

A i

swtipeir, ) Anuap)

-

ejq reloid 128109

doysxyiop 103 asededd

SUOHEPUBLILIOIBY
saleniesy spumg

voday A

0} sesUDUSLY s0edul g JnbissQq

Woday

JA uoneLBW:

uoday Apms IA

{ v) @ng 1uilosd i
ejeq oololg matruvy
s|uowDINbaY LM SUIINO

sanbisaQ Aq uoieluasaly
pue uoydisaQ P01

113A Aq uonanpo.iuy

aseyd uojeunOju|

Hoyy3 doysyiopm-isod

Hoy3 doysyIom

sung) 1oy Apuep)

saniaalqQ anjep 139lo.g suya(y

eje@g punaibyoeg pepsan auilinQ

uoIeIUSSSE)
:aubiisaq so) Jeuno § 1sabbng

oNpoyas Ajuop

108[01d UOREUIPI00)

Ho4j3 uoneledald



Y OTY ™M ™Y

B N B

~ ™% ¥ Ty Y ™ Y

*  The Project Value
Objectives®
questionnaire
enhances
implementation!

@ Coordination is
essential to an
effective study

define the issues. The advantage to this approach is that the VE team members
become familiar with the documents and are able to develop relevant questions for
discussion with the project team on the first day of the workshop, following the
designer's presentation.

To distinguish your program from others, it is imperative that the VE team
understand what is important to the owner and user in completing the complex task
of planning, designing and constructing your project. This is accomplished via
dialogue with the City of Lompoc and members of the project team. We ask key
members of the project team to complete our questionnaire entitled, Project Value
Objectives®. Understanding your specific value perspective will give the VE team
the tools to evaluate an idea for change so those ideas presented have a high
probability of acceptance because they closely match your goals. We provide the
results of the questionnaire to the VE team as they begin the evaluation process. The
value engineering team leader (VETL) will review the procedure to be employed in
the evaluation of the creative ideas generated by the VE team.

A description of the Preparation Phase activities is as follows:

m  The VETL and the City meet 10 finalize the disciplines required for the VE effort
and select the appropriate team members.

m  The VETL arranges for the collection of project study material. (See Sample
Information Needed From the Designer)

. The VETL coordinates the VE study schedule with the City and the Brown &
Caldwell (B&C) design team (currently anticipated week of September 5, 2005)
to best suit the overall project schedule.

m  The VETL, the City, and other members of the project team discuss and complete
the Project Value Objectives® questionnaire.

m  The VETL develops project capital cost models. These models organize initial
costs by system and trade to determine where high costs are being expended on
the project.

m  The design engineer then distributes background information on the project
design to the team members in preparation for the study.

m The VETL prepares a sample format for the opening presentation by the designer.

® The VETL obtains information on project constraints from the City and the B&C
design team.

m The VETL will arrange the study logistics for the VE team members,

The primary concern in the preparation phase is that all parties are well coordinated
regarding the progress of the project; that there is ample information available for the
VE team; and that the designer is prepared for his description of the project on the first
day of the workshop.

VALUE ENGINEERING WORKSHOP

Value engineering is a systematic approach for searching out high-cost areas in a
design and arriving at the best balance among cost, performance, and reliability.
The following agenda is a basic VE job plan followed in all VE studies. It requires the
proper positive attitude and removal of roadblocks that thwart creative thinking.

A presentation by the project team giving the rationale for the design is beneficial in
kicking-off the study. Thus, a brief presentation of the concept for each design
discipline begins the VE effort. We expect to use this procedure and have
established a format for the study based on the following agenda.

Lewis & Zimmerman Associates, Inc.,
Taking the chance out of change



T Y TV Y ™Y

-

& Function Analysis
distinguishes VE

from other
management
practices

.

PROJECT STUDY AGENDA

Introduction

VETL introduces study participants
VETL explains project orientation
The design team presents the project

The B&C design team, the City, and the VETL outline the project constraints for the
VE team

Team members ask questions
Information Phase. The VE team members familiarize themselves with the project

documents in conjunction with the capital cost model. They determine factors that
influence the cost. The worksheets used in this phase are the:

m  Cost model

m  Cost histogram

Function ldentification and Analysis Phase. The VE team performs the function
analysis of the project to justify each component and determine its functional
requirements. For each project element, we will define its function and classify it as
primary {required) or secondary (not necessarily required). The secondary functions
will be further classified as critical or not critical to performing the primary functions.
After analyzing the major project elements, the VE team will analyze each of the
items that comprise that major element in the same manner. The VE team will use
this information to assess the worth (or least cost) to perform the function, and
identify high-cost/low-worth elements of the project.

The VETL will facilitate a FAST diagramming session to ensure that the project’s
stakeholders agree on the basic functions of this project.

The worksheet used in this phase is the:

®  Function analysis worksheet

Creative Phase, The VE team begins listing their creative ideas. The aim is to obtain
a large quantity and free association of ideas, eliminate roadblocks, and allow a free
flow of ideas. It is also during this session that the VE team will consider risk factors
to the project. They will brainstorm to identify, classify, assign, and creatively
mitigate or eliminate the project risks. The worksheet used in this segment of the
workshop is the:

m  Creative/evaluation worksheet.

Evaluation Phase, The VE team will analyze the ideas listed in the creative phase
and select the best ideas for further development. The worksheet used here is also
the creative/evaluation worksheet. During this phase of the VE workshop, the team
will refer to the criteria established by the owner and user to define the Project Value
Objectives®, e.g., initial cost, life cycle cost, safety, maintainability, schedule, etc.
The team will rate each idea on how well it meets those objectives.

Development Phase. The VE team members will prepare alternate designs for
consideration with LCC comparisons of the origina! designs and proposed
alternatives. Each alternative will be substantiated with written descriptions,
sketches, basic design concepts, technical backup, discussion of the advantages and

Lewis & Zimmerman Associates, Inc.,
Taking the chance out of change



B L B |

¥ '

B

#  The VE team works
with the design
team to produce
the best project

&  Conscientious
communication is
key throughout
the study

disadvantages, and LCC summaries.

The worksheets used during the development phase are the:
VE alternative worksheet
LCC worksheet

Operations and maintenance labor worksheet

Cost estimate worksheet

Up to this point in the VE study, the primary emphasis is on the cost of each VE
alternative. Using a weighted analysis, the VE team may analyze other pertinent
factors including aesthetics, initial and operating costs, safety, maintainability,
operational reliability, and other areas that are appropriate to the project.

Presentation Phases. The VE team will prepare a summary of findings to discuss
with the owner, operations staff, and the designer, as appropriate. The alternatives
recommended by the team will be summarized and the LCC savings presented. The
VE team will present the rationale for each alternative, along with the background
information used to form the idea. In addition, the VE team will work with the
design team in accepting or rejecting alternatives in order to develop the best
approach to the project design. The presentation of ideas is not intended to be a
design critique, but rather sharing of information and an exchange of knowledge.
Worksheets used include:

B Summary of potential cost savings

m  Draft VE alternative worksheets
POST-WORKSHOP ACTIVITIES

Upon completing the workshop, the VETL will prepare the VE study report for
submittal to the City and design team. The VE alternatives offered by the VE team

will be complete and prepared in a timely manner so the design effort may continue
uninterrupted. The report will include:

B Project goals and objectives
Program/project description
Scope of analysis
VE methodology

Summary of VE alternatives and associated cost savings described

In addition, the VETL will be available to coordinate the implementation of the VE
alternatives. The VETL is available to meet with the designer and the City to review
the VE alternatives so savings are not lost due to a lack of communication.

Lewis & Zimmerman Associates, Inc.,
Taking the chance out of change



B |

B

B |

#  Complete and
thorough data will
help ensure
technically-
accurate and
implementable
alternatives

& What has
influenced
this project?

INFORMATION NEEDED FROM THE DESIGNER

We provide a sample list of pertinent information that will be necessary for the VE
studies. The VE team must depend on the City of Lompoc and the Brown &
Caldwell design team for the completeness and organization of the material
furnished., Effectively relating this information to the team will make its efforts more
productive. Providing complete data will prevent the VE team from duplicating
comparisons already made by the designer. The City and the designer should use
their judgment in organizing the material. The following is a preliminary list of data

required:

Basis of design Permit requirements
Design criteria Applicable codes
Design calculations Construction phasing
Facilities plan Soil and geotechnical information
Alternates considered Operations requirements

Technical memoranda Project schedules

Maintenance requirements Pre-purchase and accelerated
Equipment data sheets purchase documents
Environmental impact studies

Construction cost estimate (quantity
take-off)

OUTLINE FOR VE PRESENTATION

The City and the designer are actively involved in the planning and design of the
project 1o be value engineered. To be sure, a great deal of time and effort has been
spent in comparing alternatives. The design is frequently influenced by outside
input resulting from public participation meetings, and from requests made by local
governments and, possibly, other regulatory agencies. The VE team needs to know
this data to understand the factors that have influenced the project. The object is to
avoid duplicating efforts and to help the team become familiar with the project. To
achieve this objective, the project team is asked to give a presentation at the
beginning of the VE workshop session. To assist in this effort, we have outlined the
information that, as a minimum, should be addressed:

® Scope of project team's effort m Information from public participation

®  Participating organizations = Constraints imposed by local

®  Existing site conditions governments, prior obligations

m Basis of project m  Applicable codes

m Rationale/steps in development of m  Explanation of information provided
project by the project team

= Planning concepts ® Summary of cost estimate

m Operational constraints m Construction phasing

This information is provided as an outline to aid the project team. The presentation

is the project team's responsibility and the information may be delivered as they see
fit.

Lewis & Zimmerman Associates, Inc.,
Taking the chance out of change



B

B |

-y | - D I |

-

VALUE ENGINEERING TEAM

< VF professionals
must produce
viable and
technically-
accurate
alternatives in an
intense workshop.

The professionals who compose the VE team are critical to the effort's success. They
meet for a few, very intense days 1o understand, analyze, and offer allernatives for
change to the owner and the designer. They must have the practical planning,
design, and construction experience that enables them to create ideas and develop
the best of them into viable and technically-accurate aiternatives. For these reasons
we have assembled the following teams of engineers and construction specialists
whose experience and talents can be applied to your important project as an
objective analysis:

David Hamilton, PE, CVS  VE Team Leader Lewis & Zimmerman Assoc.
Luis M. Venegas, PE, CVS  Asst. VE Team Leader  Lewis & Zimmerman Assoc.
David R. Refling, PE, DEE  Sanitary/Process Boyle

Ronald G. Abraham, PE Process/Operations Boyle

David J. Scherschel, SE Structural Engineer Boyle

Allen ). Randall, PE Flectrical/t&C Boyle

Stan Simmons Cost/Constructibility W.M. Lyles Company
Monica Steiner Team Recorder Lewis & Zimmerman Assoc.
Alternates:

Pars L. Topjian, PE Electrical Engineer Boyle

We include information about each team member for vour review here. Resumes
may be found on the following pages.

David Hamilton, PE, CVS, CCE, LEED™ AP - Lewis & Zimmerman Associates, Inc.,
VE Team Leader is a registered professional engineer, a Certified Value Specialists, a
Certified Cost Engineer, and a LEED Accredited Professional. Dave has led more
than 500 value engineering studies, approximately half of which have been
performed on water and wastewater treatment, storage, and conveyance facilities.
He has also performed relevant VE studies in California for owners such as the
Orange County Sanitation District, the County of San Diego, the City of Bakersfield,
the City of Thousand QOaks, and others.

Luis M. Venegas, PE, CVS, LEED™ AP - Lewis & Zimmerman Associates, Inc.,
Assistant VE Team Leader is a registered professional engineer, a Certified Value
Specialists, and a LEED Accredited Professional. Luis has led more than 350 VE
studies of water and wastewater treatment facilities. He has also performed relevant
VE studies in California for owners such as the Orange County Sanitation District
and the County of San Diego.

David Refling, PE - Process and Nutrient Removal Specialist - Boyle's National
Director of Wastewater Treatment. Dave’s expertise is process engineering,
particularly nutrient removal. He has co-authored 14 articles on innovative
wastewater treatment systems involving nutrient removal and reclamation/reuse, and
has participated in numerous VE studies.

Lewis & Zimmerman Associates, Inc.
Taking the chance out of change



—y

Ron Abraham, PE - Process/Operations - Ron has three years of experience as a
tertiary treatment plant operator in addition to his 20 years of engineering design
experience, specializing in wastewater and water treatment plants. Ron specializes
in design of the mechanical processes. He also holds a Grade IV Water Treatment
Operator Certification and has participated in several VE studies led by Dave
Hamilton, the proposed VE team leader from Lewis & Zimmerman.

David Scherschel, PE, SE - Structural Engineer - Dave has more 40 years of
structural design experience in California, more than 30 of which have been with
Boyle. Registered in 14 states, Dave has worked on more than two dozen major
wastewater plant upgrade projects.

Allen Randall, PE - Electrical Engineer - Allen Randall specializes in electrical and
controls systems engineering, for water and wastewater facilities. He has more than
30 years experience, and is currently the manager of Boyle’s electrical and
instrumentation design group.

Stan Simmons, PE - Construction Manager - Stan is the Southern District Manager
for W.M. Lyles, Co., a well-respected contractor that specializes in complex
treatment plant upgrades and other complicated projects in operating process
facilities. Mr. Simmons has more than 25 years of construction management
experience.

Lewis & Zimmerman Associates, Inc.
Taking the chance out of change



VALUE ENGINEERING REFERENCES

Lewis & Zimmerman Associates’ References

¢+ Wastewater Treatment Plant Improvements: Post-hid VE Study
Rahway Valley Sewerage Authority
1050 East Hazelwood Avenue
Rahway, New Jersey 07065
Michael Brinker
732/388-0868, ext. 237, michaelbrinker@rahwayvalleysa.com
Total cost of project approximately $130 million; Completion date: 2005
Dave Hamillon was Asst. VE Team Leader on the analysis of this project following receipt of bids.
Due to the high cost of the bids compared to the engineer’s estimate, the VE team was retained to
offer: an opinion on the appropriateness of the bids; and VE alternatives to reduce the cost of the
project so the Authority could move forward to meet court-ordered deadlines.
+ Eastside Combined Sewer Overflow Tunnel
City of Portland, Bureau of Environmental Services
1120 SW 5™ Avenue, Room 1000
Portland, Oregon 97204-1972
Christa Overby, PE, Tunnel Engineer, 503/823-7918
503/823-7918, christao@bes.ci.portland.or.us
Total cost of project: approximately $388 million; Completion date: 2004
David Hamilton was the VE Team Leader of the VE review of the 30% design complete documents
for this CSO tunnel. The VE Team performed value engineering and a cost estimate validation, and a
schedule validation. The team incorporated risk analysis into the VE process.
Boyle Client/Reference Construction Management Project Status
Bert Rapp 3 MGD Fillmore Recycling Facility Continuing Client
City of Fillmore Program Manager and Preliminary
805/524-3701 Design for DBO project
Don Glover NORSD Regional Wastewater Project Completed
NORSD Treatment Plant ($30 million) Continuing Client
661/399-6411

Lewis & Zimmerman Associates, Inc.
Taking the chance out of change




Cliff Finley
City of Santa Paula
805/933-4298

5 MGD Santa Paula Water Recycling
Facility Program Management and
Technical Support

Continuing Client

Richard Harasick  Scott Brady

Owens Lake Shallow Flooding

Project Complete

LADWP Barnard Irrigation Project ($75 million) Continuing Clients
Construction

213/367-0910 406/586-1995

Don Nelson Unit W and F Wastewater Interceptor | Project Complete
City of Thousand Oaks Reconstruction ($25+ million) Continuing Clients

805/449-2100

Bob Wignot

Cachuma Operation and Maintenance
Board

805/687-4011

SCC Reliability and Technical Studies

Continuing Client

Lewis & Zimmerman Associates, Inc.

Taking the chance out of change




B )

-y

3

B

VALUE ENGINEERING FEE PROPOSAL

The following breakdown of manhours and costs demonstrates the effort we
anticipate for your value engineering study in September 2005. As requested, we
propose this as a cost not-to-exceed proposal.

We typically invoice our clients following submittal of the value engineering study
report, since the duration for the VE effort is very fast. We ofier a breakdown of
costs by phase as follows:

Pre-Workshop Preparation $ 6.007.85
Value Engineering Workshop 59,244.10
Post-Workshop Effort 6,729.05
Total Not-to-Exceed Cost $ 71,981.00

Lewis & Zimmerman Associates, Inc.
Taking the chance out of change



City of Lompoc Wastewater Division, California
Lompoc Regional Wastewater Reclamation Plant Upgrade Project
Lompoc, California
Value Engineering Services Proposal
July 7, 2005
Breakdown of Manhours
\ ‘
] Professional \ .| Hours
\Preparation Effort - 1 } |
| ‘Attend Coordination Meeting - D.A. Hamilton LZA 12
|Review materials, prepare cost models; D.A. Hamilton LZA ‘ 12
team member coordination \ |
i Project management . M.A.W. Lewis | LZA | 7 S 4
_ Subtotal’ ] 28
\ . : -
\Value Engineering Workshop (including 4 hours preparation time+ 32-hour workshop
l l + 4 to 8 hours travel time) ! v
|VE Team Leader __D.A. Hamilton LZA 36
Asst. VE Team Leader L.M. Venegas LZA 44
Sanitary/Process L D.R. Refling Boyle 40
Process/Operations 'R.G. Abraham Boyle ‘ 40
Structural Engineer D.J. Scherschel Boyle 40
Electrical/l&C |A.J. Randall | Boyle | 40
Cost/Constructibility Spec. S. Simmons wMmL ! 1f 40
\VE Team Recorder M. Steiner LZA | | 40
| _ Subtotal, | 320
| o | | |
‘Final Report Preparation . ‘
JCompiIe/review workshop materials; write report  |D.A. Hamilton LZA 24
_ Participate in post-VE study review conference  D.A. Hamilion _LZA | ! 0
) \Word Proc./Comp. Apps. L. Lamour | LZA | 16
‘Technical Editor E.G. Mion LZA 4
Principal/PMO M.AW. Lewis LZA | } 1 2
Subtotal| | 46
— _ ; ] I
i TOTAL HOURS | 394
L :
LZA  ‘Lewis & Zimmerman Associates, Inc. B B | 7
' |Boyle Engineering
WML W. M. Lyles Company L
i
| |

LRWRP VE Fee. XLS
7/7/2005

Lewis & Zimmerman Associates, Inc.



June 21, 2005

Breakdown of Costs

Value Engineering Services Proposal

City of Lompoc Wastewater Division, California
Lompoc Regional Wastewater Reclamation Plant Upgrade Project
Lompoc, California

LABOR
Hours by Activity
Hourly Prep. VE Post Total Total
Discipline Name Firm Rate Effort | Wrkshp Wrkshp| Hours Labor
VE Team Leader D.A. Hamilton LZA 1§ 179.35 24 36 24 84 § 15,065.74
Asst. VE Team Leader L.M. Venegas LZA 167.05 44 44 7,350.36
Sanitary/Process D.R. Refling Boyle 180.00 40 40 7,200.00
Process/Operations R.G. Abraham [ Boyle 166.00 40 40 6,640.00
Structural Engineer {D.J. Scherschel |Boyle 166.00 40 40 6,640.00
Electricall/i&C A.J. Randall Boyle 166.00 40 1 40 6,640.00
Cost/Constructibility Spec. |S. Simmons WML 150.00 40 [ o 40 |  6,000.00
VE Team Recorder M. Steiner LzA 60.38 40 40 2,415.00
Principal/PMO M.AW. Lewis LZA 247.71 4 2 6 1,486.29
Technical Editor E.G. Mion LZA 121.88 ‘ 4 4 487.51
Word Proc./Comp. Apps. L. Lamour LZA 67.62 | 16 16 1,081.92
Total Labor| 28 | 320 46 394 |S 61,006.81
OTHER DIRECT COSTS
Quantity by Activity
Unit Prep. VE Post Total Total
Category Cost Effort | Wrkshp  Wrkshp |Quantity| Cost
TRAVEL [
~_ Airfare - Seattie/lLompoc | S 850.00 1 1 2 $ 1,300.00
o Atlanta/Lompoc 800.00 1 1 | 800.00
B Washington DC/Lompoc o 800.00 | 1 _ 1 ~800.00
~ Local Travel - local mileage, airport parking, etc. 125.00 0.5 3 3.5 437.50
Travel + Non-labor Related Costs Boyle 0 4,007.00
Car Rental ___80.00 1 4.5 5.5 440.00
Per Diem {including tax) LZA 210.00 1 12 13 2,730.00
PRODUCTION/ PRINTING
Reports - hard copies  Draft 25.00 4 4 100.00
Final 4000 | 4 4 | 180.00
~_Miscellaneous copies, supplies LS. 50.00
COMMUNICATIONS
Postage/Overnight/Courier L.S. _ 150.00
Communications LS. B ‘ } e -
!
ON-SITE EXPENSES |
Meeting Room & Equipment - District - | 0 0 -
TOTAL ODC| § 10.974.50
TOTAL NOT-TO-EXCEED FEE| S 71,981.00

LRWRP VE Fee.XLS
7/7/2005

Lewis & Zimmerman Associates, Inc.




s Tl T |

-y

B I

-~y

-y

R I |

‘/ Lewis & Zimmerman Associates, Inc.

Taking the Chance out of Change

6110 Executive Boulevard, Suite 512
Rockwille, Maryland 20852-3903
301-984-9590 » Fax: 301-984-1369
info@za.com ¢ www.iza.com

HOURLY RATE SCHEDULE BY LABOR CATEGORY - 2005

The following hourly rate schedule is part of Lewis & Zimmerman Associates’ proposal and will be used in
invoicing for progress payments and for extra work incurred that is not part of the RFP. These rates are

accurate through December 31, 2005.

Name Hourly Labor Rate
Officer/Principal
M.AW. Lewis $ 247.71

Certified Value Specialist/Project Manager/VE Team Leader/Asst. VE Team Leader

D.A. Hamilton 179.35
L.M. Venegas 167.05

Assistant Project Manager/Technical Editor

E.C. Mion

121.88

Project Controls/Computer Applications/Team Recorders

L. Lamour
M. Steiner

Accounting

T. Landicho
R. Rehr

67.62
60.38

62.79
120.40

LEWIS & ZIMMERMAN ASSOCIATES, INC.

{
%jj fis, EYAVE

President

alie

Toriglung Seroics



B B DN S |

Boyle Engineering Corporation (VT)

FEE SCHEDULE FOR PROFESSIONAL SERVICES

Effective January 1, 2005

Engineers, Planners. Architects, Scientists:

Student Assistant
Assistant [
Assistant 11
Associate

Senior |

Senior 11

Principal
Company Officer
Special Consultant

Construction Administration Personnel:

Resident Project Representative

Senior Resident Project Representative
Resident Engineer

Construction Services Manager

Technical Support Staff:

Clerical/General Oftice

Administrative Specialist

Drafter/CADD Technician

Assistant CADD Operator
Designer/CADD Operator

Scnior Designer/Design CADD Operator
Design/CADD Supervisor

General Project Expenses ¥
Direct Project Expenses

Other Reproduction (8 1/2 x11/11x17 Color)

Plan Sheet Printing - In House Bond/Vellum/Mylar
Subcontracted Services/Reproduction
Subcontracted or Subconsultant Services

Auto Mileage for Construction Phase Services
Travel & Subsistence (other than mileage)
Miscellaneous Materials

N NSNS NN

Lo I R R

L RO R R T BT R O IR

64.00 per hour
76.00 per hour
§88.00 per hour
107.00 per hour
124.00 per hour
140.00 per hour
166.00 per hour
180.00 per hour
140.00 per hour

86.00 per hour
103.00 per hour
120.00 per hour
170.00 per hour

56.00 per hour
64.00 per hour
57.00 per hour
67.00 per hour
77.00 per hour
91.00 per hour
98.00 per hour

8.25% of Labor

$1.15/1.50 per page

§3.00/4.00/7.00 per sheet

Cost + 15%
Cost + 13%
$0.60 per mile
Cost

Cost + 15%

B

If authorized by the Client. an overtime premium multiplicr of 1.5 may be applied to the billing rate of
hourly personnel who work overtime in order to meet a deadline which cannot be met during normal hours.

Applicable sales tax. if any. will be added to these rates. Invoices will be rendered monthly. Payment is due
upon presentation. A late payment finance charge of 1.5% per month (but not exceeding the maximum rate
allowable by law) will be applied to any unpaid balance commencing 30 days after the date of the original
invoice.

Fee schedule is subject to change.

" Includes mail. telephone. fax. office photo copies, personal computers and mileage (except as noted).

Fee Schedule.doc/Rev. 12-23-03

BOYLE




Education

Seattle University, Bachelor of
Science in Civil Engineering,
1978

SAVE International-approved
40-hour MOD | VE Training
Workshop, Georgia Institute of
Technology, 1987

MOD Il VE Training, 1990

Choosing By Advantages™ Training
Workshop/2002

USGBC LEED™ Training/2002

Registrations

Professional Engineer:
Washington #23471, 1986

Centified Value Specialist: #910506

Centified Cost Engineer: #1984,
2001

LEED™ Accredited Professional,
2002

Employment Record

Lewis & Zimmerman Associates,
Inc., Associate, 1997-Present

U.S. Cost, Vice President, 1987-
1997

Camp Dresser & McKee, Senior
Engineer, 1984 - 1987

Thousand Trails, Inc., Chief
Engineer, 1982 - 1984

Hammond, Collier & Wade ~
Livingston Associates, Project
Engineer, 1980 - 1982

Associated Grocers, Inc.,
Cost/Pricing Analyst,
Facilities/Civil Engineer, 1974 ~
1980

Professional Affiliations
American Society of Civil Engineers

DAVID A. HAMILTON, PE, CVS-Life, CCE, LEED™ AP

Associate
Value Engineering Team Leader

SUMMARY OF EXPERIENCE

Dave Hamilton is a registered professional civil engineer, Certified Value
Specialist {CVS), Certified Cost Engineer (CCE), and a LEED™ Accredited
Professional with more than 30 years experience in project management,
design, construction inspection and value engineering (VE) of large complex
civil and architectural engineering projects. In his career, he has been
responsible for the design, cost control, coordination, and administration of
engineering efforts on commercial, institutional, industrial, governmental, and
municipal projects.

DETAILED EXPERIENCE RECORD - VALUE ENGINEERING

Dave Hamilton has organized and directed more than 500 VE activities on
projects ranging in size from $2 million to $2 billion throughout North
America and overseas. He has structured multidisciplinary teams of specialists
to tackle a variety of projects such as wastewater and water treatment and
conveyance systems, major transit systems, tunnels, buildings, health care
facilities, communications systems, military bases, defense facilities, airports,
bridges, piers, and highways. Dave Hamilton has been the VE Team Leader
(VETL) or civil participant on the following studies:

Wastewater Treatment and Conveyance Projects:

®  Orange County Sanitation District Plant No. 1 Expansion—Primary
Clarifiers Nos. 16-31, Fountain Valley, CA. VE Team Leader (VETL) on
the study of 30% design submittal to add 16 rectangular primary clarifiers
and various additional facilities including pumping, piping, odor control,
instrumentation and control, etc. to provide an additional 96 mgd of
capacity. Estimated construction cost (ECC): $66.4 million.

8 South Bay International Wastewater Treatment Plant, San Diego Clean
Water Program ($143M), CA. Project Manager and VETL on three 40-
hour VE studies of a 50 mgd (ADF), 100 mgd peak flow WWTP located
on the U.S./Mexico border. This international project is being funded by
the U.S. EPA, State of California, City of San Diego, and the Mexican
government. Approximately $43M of savings was accepted from the VE
study, representing a return on investment of approximately 580:1 for the
owner.

m South Bay Reclamation Pump Station, City of San Diego, Metropolitan
Water Department. The $12 million project included an 18 mgd four-
plex pump station adjacent to Interstate 5; 13,854 If of 30-in. force main
from the pump station to the treatment plant; and in same trench 16,722
If of 8-in. sludge force main to transport sludge from the SBWRP north to
the existing South Metro Interceptor Sewer for treatment at the Point
Loma WWTP.

m Engineering “Feasibility Study on Advanced Integrated Pond Systems”
(A.L.P.S.) for the City of San Diego in conjunction with the EPA, and the
State of California. Project Manager for the Feasibility study which
included the assembling of nationally recognized experts in pond and

Lewis & Zimmerman Associates, Inc. L



B |

AACE International
SAVE International

Awards/Technical Papers

ASCE - Technical Paper “A
Geotechnical Study on Alluvial
Soils” - 1978

SAVE - Value World, “The
Importance of Secondary
Functions in Project
Development” - 1991

WEF - ~Sludge Compression in a
Secondary Clarifier” - 1987

AACE - Cost Engineering,
“Economic Analysis of the A.D.
Edmonston Pumping Plant” —
2003

TBM Tunneling, “Value Engineering
Revisited” - 2004

DAVID A. HAMILTON, PE, CVS-Life, CCE, LEED™ AP
Page 2

wetland treatment systems. The study evaluated the treatment
performance of numerous A.I.P.S. pond systems designed by Dr. Oswald
of the UC, Berkeley. The team found that a modified A.I.P.S. could
produce effluents with 30mg/L BOD, and 45mg/L SS. A key element is
the use of anaerobic sludge digesters at the plant influent. found A.I.P.S.
systems very effective at “complexing” heavy metals coming from mixed
domestic/industrial waste streams.

Otay Valley Wastewater Reclamation Plant (7mgd), San Diego
Metropolitan Wastewater Department. VETL on this 7mgd project which
will treat secondary wastewater up to California Title #22 levels for
distribution as reclaimed water. The concept would include additional
aeration, addition of polymers, final sedimentation, tertiary filtration,
ultraviolet disinfection, and pumping to storage and distribution facilities.

Hill Canyon Wastewater Treatment Plant Expansion and Upgrade Project,
Thousand Oaks, CA. VETL on study of 3.2 mgd expansion, including a
new bio-reactor process for nutrient removal, one secondary clarifier,
expanded intermediate filter pump station, additional deep bed
monomedia tertiary filters, UV disinfection, and various support facilities,
buildings and sitework. ECC: $58 million

Regional Wastewater Reclamation Plant Expansion, Elsinore Valley
Municipal Water District, CA. VETL and Civil Engineer on this process of
expanding a plant from 4 mgd up to 6 mgd. This upgraded facility will
allow for planned growth in the community and establish a new planned
layout for future expansions up to 20 mgd. Total project ECC is
$30,200,000.

North of River WWTP Expansion and Detention Ponds, Bakersfield, CA;
for Boyle Engineering. Project Manager for the VE study on this 12 mgd
trickling filter plant. Effluent from the plant will be stored in effluent
ponds prior to discharge to local farmers and used as reclaimed water for
irrigation. The discharge limits for the plant are 40mg/L for both BOD5
and TSS. The project also included a 54-inch sewer.

Industrial WWTP—Naval Air Weapons Station, China Lake, CA; for
Boyle Engineering, Inc., and the Naval Facilities Engineering
Command—WESTDIV. VETL for this Reverse Osmosis plant with
biological oxidation. This plant handles all “energetic” (i.e. explosive)
wastes from the testing of munitions.

Wastewater Treatment Plant Expansion, City of Redmond, Oregon
($15M). VETL on this 3.4mgd Advanced Waste Treatment (AWT) plant
which includes a new Orbal disc aeration system. Permit limits on the
plant have been restricted to 10-10-5-1 to prevent possible pollutant build
up in the spray irrigation fields. Solids treatment will include lime
stabilized sludge with disposal to local farms.

City of Portland, Oregon Wastewater Outfall. VE study project manager
on this project for which alternatives were developed to create effluent
holding basins to reduce peak flows and the resulting pipe size increase
required to pass these higher diurnal and CSO flows.

Real Time Contral Strategy Improvement Plan, Milwaukee Metropolitan
Sewerage District, Milwaukee, WI. VETL of study to evaluate the goals,
assumptions, benefits, and value of a proposed real time control (RTC)
system. The overall goal of the project was to maximize the use of

Lewis & Zimmerman Associates, Inc. l



DAVID A. HAMILTON, PE, CVS-Life, CCE, LEED™ AP
Page 3

existing facilities while minimizing separate sewer overflows (550) and
reducing the number of combined sewer overflows (CSO). The team
offered alternatives that addressed all facets of the control plan including
meteorological projection, system flow projections, and control logic, as
well as the overall goal of maximizing the use of the SS and MIS systems.
During the study several items in the tunnel pumping facility and
treatment of CSO flows were also noted and recommendations included
in this report.

New York City’s Office of Management and Budget (OMB), New York,
New York, Central Residuals Building (CRB) project located at the
Newtown Creek Water Pollution Control Plant (WPCP), Brooklyn, New
York. Assistant VETL on project to address a Consent Order requiring the
Newtown Creek WPCP to achieve secondary wastewater treatment at
levels that meet United States Environmental Protection Agency
standards. The plant will rely on a wet stream process that consists of
influent screens, grit tanks, step-feed aeration tanks, final sedimentation
tanks, and chlorine contact tanks. ECC is $161.9 million.

Stadium High School Sewer Interceptor Failure, Tacoma, WA. Performed
VE/hydraulic analysis of the drainage basin to simulate flow conditions in
a 1917 brick interceptor, which caused a major landslide on the eastern
bluff above Puget Sound. Findings showed that the sewer was
surcharged, flow escaped though an exposed hole left in the top of the
pipe for future (1917) side sewers, causing excess pore pressure to build
up the soil resulting in liquifaction.

Upper Blackstone Water Pollution Abatement District, Wastewater
Treatment Facility Improvements Project, Millbury, Massachusetts.

¢ VE Team Leader on the Phase | design to upgrade the plant process.
Upgrade will meet recent permit changes requiring the plant to move
from a conventional activated sludge process to a process with
biological nutrient removal (BNR). Team reviewed the 30%
Preliminary Design Report; focus of their concerns was on the high
cost of site remediation. The team made recommendations to address
the new headworks, soil remediation issue, phasing of new process
tanks, and the type of instrumentation proposed for the plant. ECC of
Phase | $71.5 million; ECC of total project $135.8 million.

¢ VETL on Phase | design development submittal. The key concerns of
the VE team centered on the high cost of the odor control at the
headworks using an in-ground biofilter system. The majority of the
recommendations focussed on the new headworks building, flow split
pipe and routing, and detailed electrical suggestions. ECC of Phase |
$52.3 million.

Galien River Sanitary District Authority, Wastewater Treatment Facility
tmprovements, New Buffalo, MI. VETL of study of improvements to
wastewater facility that will accommodate expected new flows to the
plant and address hydraulic considerations caused by a high peaking
factor. The plantis designed for a peak instantaneous flow of 12.5 mgd.
The team reviewed the 85% contract Plans and Specifications, focussing
its efforts on phasing options, constructibility issues, and methods to
control the high peaking factors without major madifications to the
existing drawings. The team suggested adding an equalization basin to
reduce the high peak loads, and to add additional basins in the future.

Lewis & Zimmerman Associates, Inc. l



DAVID A. HAMILTON, PE, CVS-Life, CCE, LEED™ AP
Page 4

ECC is $10.6 million.

Racine Water and Wastewater Utility, Wastewater Treatment Facility and
Sewer Upgrade, Racine, WI. VETL of study of the Wet Weather Process
Optimization Improvements (WWTF project phase) North Side Storage
Facility and the North Side Relief Sewer project. The state permit for
discharging effluent was contingent upon the submission of a compliance
schedule for upgrading the sewerage facilities, including a Facilities Plan
for the Year 2020, and submittal of plans and specifications. The study
was done on the facilities plan, the on-site facilities upgrade, and
expansion for wet weather process optimization improvements. Study
was done at the 30% design completion stage. ECC for treatment plant
improvement is $56.9 million; overall ECC of the project is $79 million.

Advanced Wastewater Treatment Facilities Expansion, Warwick, RI. VETL
on study of 2.7 mgd expansion, including the addition of a biological
nutrient removal (BNR) system and de-chlorination facilities.

Rocky River WWTP Upgrade, Water & Sewer Authority of Cabarrus
County, Concord, NC. VETL on a study of this 10 mgd plant expansion.
ECC $17.5 million.

Bucklin Point Wastewater Treatment Facility Improvement Project,
Narragansett Bay Commission, Providence, RI. VETL on study of 30%
submittal to add four new primary clarifiers, new disinfection facilities,
and a new plant pretreatment facility, including four new influent screw
pumps, followed by four catenary screens. ECC: $43 million.

North Bay and Reserved Channel Consolidation and Reserved Channel
CSO Facility Project, Massachusetts Water Resources Authority. VETL on
the team studying the 1) 600 mgd effluent pump station, dewatering
pumps, fine screening facilities, disinfection of the CSO effluent, odor
control and twin 10-foot-diameter, 300-foot long outfall pipes; and 2)
Qdor Control Facilities. Study performed at Preliminary Design Report
stage. Total project ECC is $68,900,000.

Wastewater Treatment Facility Upgrade and Combined Sewer Overflow
Abatement Program, Rockland, ME ($3M), City of Rockland, ME. VETL
on this project which analyzed the 30% design completion documents of
the proposed upgrades to this 2.9 mgd facility aimed at reducing the
CSOs that include waste from both municipal and industrial sources,
thereby improving the water quality of the surrounding harbor.

Industrial Wastewater Treatment Plant, Naval Public Works Center, Pearl
Harbor, HI ($17M), Designer, CH2M Hill. Project Manager and VETL for
this 10,000gpd facility which will treat all industrial wastes generated
within the Pearl Harbor area. The project includes tanker unloading
facilities, pH reaction tanks, sludge settling tanks, sludge dewatering, an
administration/lab building, and a bulk reagent storage facility.

Cedar Creek WWTP, Louisville-Jefferson Co. Metro. Sewer District.
Designer: GRW Engineers, Inc. VETL with Khafra Engineering, Inc. for
this plant expansion.

Wastewater Treatment Plant improvements, Ft. Kamehameha, Naval
Public Works Center, Pearl Harbor, HI—Preliminary Engineering Report
& VE. Project Manager for the Preliminary Engineering report for a plant
expansion from 7.5mgd to 13mgd to meet increasing flows from Pearl
Harbor. The VE team gathered plant data which revealed a marked

Lewis & Zimmerman Associates, Inc. l



-

DAVID A. HAMILTON, PE, CVS-Life, CCE, LEED™ AP
Page 5

increase in BOD and TSS influent strength to the plant. This new influent
strength created an overload condition in both the activated sludge
basins, blowers, and the secondary clarifiers.

Shelby County WWTP, NC. Project Manager for a VE study on this 7mgd
activated sludge plant.

RODI Plant Expansion (Reverse Osmosis Deionized Water System), Intel
Corp., Phoenix, AZ. VETL for this ultra-pure water system used by Intel
to rinse computer chips. The plant expanded from 100gpm to 200gpm.

Sweetwater Creek WWTP; for the Douglas Co. Sewer Authority, GA.
VETL for the Phase | of this new 12mgd activated sludge plant. The first
phase included two “Carrousel” extended aeration basins plus sludge
processing facilities. The discharge limits were 20/20, with nitrification.

Sludge Drying and Processing Plant, City and County of Honolulu, HI
($5.8M). Team Leader on a cost reduction/VE study analyzing the
constructibility of this privatized processing plant. Final product will be
dried/bagged for retail sales.

Lewis & Zimmerman Associates, Inc. [



Education

Bachelor of Science, Architectural
Engineering, University of
Miami, Coral Gables, Florida,
1972

Associate of Ants, Miami Dade
Community College, Miami,
Florida 1968

40-Hour Value Engineering Training
Workshops—Maod |, 1982; Mod
I, 1998

Pantnering Facilitation Workshop,
1994

Choosing By Advantages™ Training
Workshop/2003
USGBC LEED™ Training/2003

Registrations

Professional Engineer:
Commonwealth of Virginia,
1979, No. 11559

Centified Value Specialist: 861001

LEED™ Accredited Professional,
2004

Professional Affiliations

National Society of Professional
Engineers

Georgia Society of Professional
Engineers

SAVE Intemational, Chairman -
Certification Board

Society of American Military
Engineers

LUIS M. VENEGAS, PE, CVS, LEED™ AP

Vice President
Assistant VE Team Leader

SUMMARY OF EXPERIENCE

Luis Venegas is a Value Engineering Team Leader (VETL), a VE training
instructor, and an architectural or civil engineering team member on LZA's VE
studies and workshops. As a registered professional engineer, a Certified Value
Specialist (CVS) and a LEED Accredited Professional who has served as team
leader on more than 350 VE studies for a variety of projects in both the private
and public sectors. Prior to joining LZA Luis Venegas was the Program
Director/Manager for both VE and A&E liability programs for the Naval
Facilities Engineering Command, OICC TRIDENT Nuclear Submarine Base,
Kings Bay, Georgia.

DETAILED EXPERIENCE RECORD - VALUE ENGINEERING
Wastewater Treatment and Conveyance Facilities

m  Orange County Sanitation District, CA, Project No. P1-37 Primary
Clarifier Nos. 16 - 31 and Related Facilities, OCSD Reclamation Plant
No. 1, Fountain Valley, CA. VETL on study of 60% complete documents.
ECC $66,402,030.

= Valley Center Sewerage & Water Reclamation Project - 60% Design
Completion, County of San Diego, CA

a  City of Shelton, Connecticut Water Pollution Control Authority,
Wastewater Treatment Facility Expansion and Upgrade project. VE Team
Leader on the design of this expansion. The design basis included an
average daily flow of 4.0 million gallons per day (mgd), a maximum
monthly flow of approximately 7.0 mgd, and a peak hourly flow of 12.0
mgd. The ECC was $16,101,000.

m  Central Residuals Building (CRB) project, Newtown Creek Water
Pollution Control Plant (WPCP), Borough of Brooklyn, New York. A
Consent Order required the Newtown Creek WPCP to achieve secondary
wastewater treatment at levels that meet United States EPA standards.
Processes to be located within the new building are: secondary influent
screens, waste sludge screens, grit cyclones, grit classifiers, skimmings
concentrators, residuals container storage and loading areas, carbon
absorber odor control systems, and Manhattan influent flow meters.
Study was conducted at the 30% preliminary design level. ECC is
$161.9 million.

m Taliman island Water Pollution Control Plant, New York, New York.
VETL of multidisciplinary team reviewing the design to upgrade this
17,400-acre facility that serves 400,000 residents of the Borough of
Queens. $96.6 million ECC.

m  Central Plant Upgrade, North Bergen Municipal Utilities Authority
(NBMUA), North Bergen Township, NJ. VETL of upgrade of plant facilities
that will consist of a 10 mgd activated sludge treatment plant with a peak
flow capacity of 25 mgd. The activated sludge system will be able to meet
expected changes in the New Jersey Effluent Limitations. The study focused
on scheduling, constructibility, and reduced capital costs. ECC is $34.3
million.

Lewis & Zimmerman Associates, Inc. l



LUIS M. VENEGAS, PE, CVS
Page 2

Ocean County Municipal Utilities Authority, New Jersey, Center Water
Pollution Control Facility Improvement Project, Bayville, New Jersey.
Served as VETL and Architectural/Civil Engineer on 95% Design
Completion Stage VE study on this treatment plant improvement project

Hominy Creek Wastewater Management Facility (HCWWMF) Upgrade
and Expansion, City of Wilson, North Carolina. VETL on study to address
immediate need for sludge management improvements of 14 mgd
capacity that had been deferred from Phase 2 of upgrade. Study
addressed upgrade and expansion to a capacity of up to 20 mgd. Focus
was also on capital costs and the development of a long-range master
plan to identify the cost of future capacity enhancements. Budgeted ECC
$12 mn.

Big Walnut Sanitary Trunk Sewer Extension, Columbus, Ghio. VETL on
project to extend the Big Walnut Sanitary Trunk Sewer from behind the
Little Turtle subdivision in northern Franklin County to Duncan Run
Creek in southern Delaware County. Total of 27,150 lineal feet (LF):
8,210 LF tunneled; 8,290 LF microtunneled; and 9,750 LF either
microtunneled or open-cut construction. $36.8 million ECC. The sewer
alignment was revised to use primarily conventional tunneling methods
as result of the VE study.

Big Walnut Outfall Augmentation Sewer and Rickenbacker Sewer,
Columbus, Ohio. VETL on this project to construct a 168-inch diameter
interceptor to: 1) service the ultimate planning and tributary areas; 2)
serve as an augmentation/relief sewer for the existing 108-inch outfall
sewer; 3) provide wet weather storage to minimize system raw sewage
by-passing; and 4) decommission two existing pump stations. ECC
$122,000,000.

City of Columbus, OH, Department of Public Utilities, Division of
Sewerage and Drainage, Under and open-ended VE services contract
with H. R. Gray & Associates, Inc., Mr. Venegas performed the following
studies:

+ Southerly Wastewater Treatment Plant, CIP 352 New Headworks
Facilities. VE team Leader on study of new 450 mgd headworks
facility. ECC $109 million.

¢ Southerly Wastewater Treatment Plant, CIP 355 - Effluent Disinfection
Improvements. VE team Leader on study to hydraulically expand the
effluent segment of the plant’s wet stream and perform major upgrade
of chemical disinfection process. VE study was performed at 30%
Design Stage. ECC $15,247,000.

+ Jackson Pike Wastewater Treatment Plant, CIPs 230 & 236 - Electrical
Upgrade and PCB Removal. VETL on the detailed design study to
upgrade electrical system and remove PCB-contaminated electrical
equipment. ECC $12,096,000.

¢ Jackson Pike and Southerly Wastewater Treatment Plants, CIP 348
Wastewater Treatment Facilities Instrumentation & Control (1&C)
System Upgrade. VETL on this ECC $26,000,000 project.

+ Jackson Pike Wastewater Treatment Plant, CIP 246 - Sludge Handling
and Dewatering Improvements. VETL on this project to replace the
existing dewatering and thickening centrifuges with new high solids

Lewis & Zimmerman Associates, Inc. l



LUIS M. VENEGAS, PE, CVS
Page 3

centrifuges in three construction phases. ECC: $24,500,000.

¢ Jackson Pike and Southerly Wastewater Treatment Plants, CIP Nos.
243 and 356 - Sludge Holding System Improvements. VETL on this
ECC $18,200,00 project.

¢ Southerly Wastewater Treatment Plant, CIP No. 650349 - Sludge
Dewatering and Miscellaneous Improvements. VETL on this ECC
$20,100,00 project.

Midway Wastewater Treatment Plant, Midway, KY. VE team Leader on
project to replace an existing treatment plant with a new $3.6 million
plant.

Sewage Treatment Plant, Meadville Area Sewer Authority, Pennsylvania.
Led a VE team in reviewing plans to ensure this $12 million facility
complies with current environmental standards.

Back River Wastewater Treatment Plant, Baltimore, Maryland - Retrofit of
Activated Sludge Facility consisting of new Nitrification/Denitrification
Facility - Phase Il

Reidland Water-Sewer District, Paducah, Kentucky. VETL for Phase ||
New Wastewater Treatment Plant Improvements project.

City of West Lafayette Wastewater Treatment Facilities, Indiana. Served
as VETL on a 25% Design Completion VE on WWTP Upgrade

Ponce Pump Station and Outfall Project, Puerto Rico Aqueduct and
Sewer Authority, San Juan, Puerto Rico

Alterations and Additions to the Watertown Wastewater Treatment
Facility, City of Watertown, South Dakota

Clavey Road Sewage Treatment Plant Improvements Project, North Shore
Sanitary District, Gurnee, lllinois. VETL for review of this $21.5 million
program.

Gurnee Sewage Treatment Plant Improvements Project, North Shore
Sanitary District, Gurnee, Illinois. VETL for review of this $30.9 million
program.

Clear Lake Sanitary District, Clear Lake, lowa. VETL for Phase |
Improvements to the Clear Lake Wastewater Treatment Plant.

VETL for the Additional Aeration Facilities Project, Washington, D.C.,
Washington Area Sanitary Utility Authority (WASUA)

Solids Facilities - Stage Ill, Contract LO3, Greater Vancouver Regional
District. Mr. Venegas served as the Assistant VETL for report writing and
technical editing for the $39 million Lulu Island Wastewater Treatment
Plant expansion for secondary treatment

OICC-TRIDENT, Naval Facilities Engineering Command, Kings Bay,
Ceorgia:

+ Base Wastewater Treatment Plant Expansion

¢+ Base Area Water Treatment Plant Industrial Wastewater Treatment
Plant

Lewis & Zimmerman Associates, Inc. l



David R. Refling, PE, DEE

National Director of Wastewater Treatment

Education BS/Physics
University of Wisconsin, 1972

MS/Environmental Engineering
Johns Hopkins University, 1975

Registration Professional Engineer (1981)

Years of Experience Joined Boyle 1996, with others 21 years

Professional Florida Water Environment Association (FWEA)

Affiliations Water Environment Federation (WEF)
Diplomate, American Academy of Environmental
Engineers (AAEE),

National Society of Professional Engineers (NSPE),
Florida Engincering Society (FES)

Related Experience

Mr. Refling's qualifications include extensive experience in the planning. design, and
management of water, wastewater, stormwater. and reuse system projects. His broad
experience covers water and wastewater treatment, distribution, and collection
systems; effluent reuse and disposal; sludge treatment and disposal; facility master
planning: and water quality. He holds special expertise in process design, including
Biological Nutrient Removal (BNR) design and start-up assistance for the first
Bardenpho wastewater treatment facility in the United States. le has co-authored 14
articles on innovative wastewater treatment systems involving BNR and water
reclamation/reuse.

Related Experience

Altamonte Springs Water Reclamation Facility Annual Services,
Altamonte Springs, FL.

Burnt Store Reverse Osmosis Water Treatment Plant Expansion, Punta
Gorda, FL. Principal-in-charge responsible overall project direction.

Burnt Store WWTP Expansion Preliminary Design, Cape Coral, FL.
Project manager.

Clermont East Side WRF Expansion, Clermont, FL. Principal In Charge

East Central Regional Wastewater Treatment Facility, Palm Beach
County, FL. Process engineer for the design..

Refing 08 25 02.doc

BOYLE



David R. Refling, PE

Related Experience—continued

Lehigh Acres Wastewater Treatment Facility Expansion, Fort Myers,
FL. Principal-in-charge responsible for design development.

Orange County Northwest Water Reclamation Facility Re-Rating,
Orlando, FL. Principal-in-charge for the preliminary and final design.

Orange County South Water Reclamation Facility, Orlando, FL.
Principal-in-charge of construction phase services..

Orange County South Water Reclamation Facility Biosolids Handling
Tmprovements, Orlando, FL. Principal-in-charge.

Orlando - Iron Bridge Regional Water Reclamation Facility Re-Rating,
Orlando, FL. Principal-in-Charge and Project Manager for the design .

Peace River Option, Arcadia, FL. Technical advisor. This project included
planning, design. and construction-phase services for a 6 mgd expansion of a
surface water treatment plant to 18 mgd capacity.

Polk County Northeast Regional Wastewater Treatment Plant
Improvements, Polk County, Fl.. Performed quality control for all aspects
of the project..

Venice Eastside Wastewater Treatment Plant Expansion, Venice, FL.
Principal-in-charge for final design of a WWTP e¢xpansion..

Winter Garden - Crest Avenue WWTP, Winter Garden, FL. Project
manager responsible for the permitting. preliminary and final design phases.

West Regional Wastewater Treatment Plant, Indian River County, FL.
Project Manager for the study and design of the West Regional Plant.

Wastewater Treatment Plant, City of Springdale, AR. Provided
wastewater treatment plant operations assistance and designed modifications.

Citywide Wastewater and Reuse System, City of Ocoee, FL. Directed the
development of a citywide Wastewater and Reuse System.

O& M Manuals and Operator Training, cities of Rogers and Springdale,
AR. Prepared O&M manuals for the 6.7-mgd Bardenpho/Carrouscl facility.

Refling 08 25 02.doc

BOYLE



[

Ronald G. Abraham, PE

Principal Civil Engineer

Mr. Abraham specializes in wastewater treatment and water treatment.

Fields of Special Wastewater Treatment Planning and Design
Com petence Water Treatment Planning and Design
Disinfection Facility Design
Chlorine Scrubber Design
Pump Station Design

Education BS/Civil Engineering
South Dakota State University/1984

MS/Sanitary Engineering
South Dakota State University/1987

Registration Professional Civil Engineer/CA (1989). SD . IA
Water Treatment PPlant Operator, CA/Grade 4 (T4)

Years of Experience  Joincd Boyle 1986
With Others 1 year
3 Years Tertiary Wastewater Treatment Plant Operator

Professional American Water Works Association
Affiliations American Society of Civil Enginecers
Water Environment Federation
American Society of Military Engineers
International Ultraviolet Association
Association of State Drinking Water Administrators

Related Experience

As a project manager
and process team leader,
Myr. Abraham is
experienced in many
wastewater and water
treatment plant projects.

Mr. Abraham is Boyle's Central Valley wastewater practice group leader. His
experience as a project manager and design engineer includes planning. design and
construction phase services for wastewater, water and industrial treatment facilities.
Many of his projects include evaluation (audit) of surface water treatment and
reclamation plants which have special project specific regulatory requirements. Ron
has three years experience working as a tertiary wastewater treatment plant operator
and laboratory technician and is certified as a Grade 4 water treatment plant operator
in California. He also has experience with value engineering of projects and has
completed a 40-hour Value Engineering Workshop.

Project manager and process team leader for the design of the City of Bakersfield
28.5 MGD secondary wastewater treatment facility upgrade and expansion.
Responsibilities included design and design supervision of primary and secondary
treatment, plant influent sewer and headworks structure corrosion rehabilitation,
effluent irrigation pumping. conveyance and storage. sludge handling and disposal
(drying beds), and cogeneration facilities. Processes include pretreatment screening.
washing and conveyance and grit removal. primary and secondary sedimentation,
scum removal. biofilters, plant influent and treated wastewater lift stations, biofilter
recirculation pump station, primary and secondary sludge pump stations, existing
digester upgrade, corrosion repair, and insulation, new digesters, pump mix and
recirculation pumping for digesters, digester gas scrubbing for hydrogen sulfide and

1-01.RGA

BOYLE



Ronald G. Abraham, PE

Related Experience—continued

mercaptan removal, sludge heating facility modification and expansion, 800 KW
cogeneration facility with heat recovery system for digesters. and Air Quality
Management District (AQMD) compliance including digester gas scrubbing. Project
responsibilities also included coordination with the client, value engineering
consultant, the design team, and the funding and permitting agencies, and preparation
and management of budgets and schedules. The treated effluent is used to irrigate
cotton and alfalfa crops.

Project manager for City of Madera, CA, 7.0 MGD Wastewater Treatment Plant
Upgrade and Expansion Project. Project includes wastewater treatment plant audit,
sludge handling modifications incorporating a centrifuge for mechanical dewatering,
and facility expansion improvements. including secondary process modification to
meet new waste discharge requirements.

Project engineer for North of River Sanitary District No. 1 6.0 MGD Wastewater
Treatment Plant. The facility consists of raw wastewater pumping, screening, grit
removal, metering, primary clarification. plastic media biofiltration, secondary
clarification. and anaerobic digestion utilizing gas mixing, digester gas fired boilers.
countercurrent sludge heating, The facility also incorporates an odor scrubbing
facility for the headworks and degritting facility. The treated effluent is used to
irrigate cotton and alfalfa crops.

Project engineer for Edwards Air Force Base 2.5 MGD Tertiary Wastewater
Treatment Plant. Th is facility includes raw wastewater screening, pumping. grit
removal, septage receiving and pumping. metering, and “"Carrousel” biological
nitrification/denitrification ~ extended aeration. activated sludge. secondary
clarification, flocculation, filtration, disinfection, RAS/WAS sludge pumping,
mechanical sludge dewatering utilizing belt filter presses, and aerated static pile
composting the dewatered sludge utilizing shredded paper as the carbon source and
amendment. Chemical feed systems included sodium hypochlorite (disinfection, alum
(coagulation). polymers (coagulation and sludge dewatering). ferric chloride (odor
control), and caustic soda (pH control). All the chemical storage facilities and
chemical feed lines are provided with secondary containment piping and leak
detection monitoring. The treated effluent will be used for landscape irrigation and
groundwater recharge. Other responsibilities included sludge report, O&M manual,
and Title 22 submittal review.

Publications

Abraham, R., Holderness, P.. and Hom, B.. “Optimizing Operational Performance of
a Diatomaceous Earth Filtration Plant with Particle Counting”. Presented at the
California-Nevada Sectional AWWA Fall Conference, October 15-18, 1996. Palm
Springs, CA

Abraham, R.. Paxton C, Hom B. “Design and Operational Issues for converting
Disinfection Facilities from Gas Chlorine to Sodium Hypochlorite”. Presented at the
AWWA Annual Conference and Exposition, June 16-20. 2002.New Orleans. LA.

4-02 RGA

BOYLE



David J. Scherschel, SE

Principal Structural Engineer

Fields of Special Structural Engineering Design

Competence Hydraulic Structures
Public Works Facilities

Bridges and Commercial Buildings

Education BS/Civil, Structural Engineering
Purdue University/1959

Registration Professional Civil Engineer/California (1965)
Registered Structural Engincer/California (1969), CO.

WY, ND, SD, NV. AZ, OR, MD, FL. NB, WA, OR, UT

Years of Experience  Joined Boyle 1969
With Others 10 years

Professional American Society of Civil Engineers
Affiliations Structural Engineers Association of California
American Public Works Association

Related Experience

Mr. Scherschel has more than 35 years of structural engineering expericnce.
Experience ranges from conceptual design, feasibility studies, value engineering. cost
estimating, design, and detailed specification writing to field construction resident
engineering. Responsible for static and seismic evaluation, analysis, and design of
bridges, reservoirs. water and wastewater treatment plants, and hydroclectric
facilities; analysis of structures; transmission pipeline supports: naval piers; and
commercial and military facilities.

¢ Goleta Water District 32-mgd Renovation and Expansion for the Corona
Del Mar Water Treatment Plant. The project includes upgrade and expansion
of the existing water treatment plant to comply with Interim Enhanced Surface
Water Treatment Rule (IESWTR). Stage 1 Disinfectants/Disinfection Byproduct
D/DBP Rule. and Department of Ilealth Services Cryptosporidium Action
(CAP) Plan.

¢ Antelope Valley-East Kern Water Agency (AVEK) 65-mgd Quartz Hill
Water Treatment Plant Expansion No. 3.

¢ Foothill Surface Water Treatment Plant 25-mgd Upgrade and Expansion,
Placer County Water Agency. California.

e Rehabilitation of 17 Clarifiers.
* Disaster Preparedness Plan—Collection, Treatment, and Disposal Facilities.

* Olivenhein Water Treatment, Olivenhein Municipal Water District, San
Diego. California. Onc of the country’s largest membrane treatent plants.

¢ Sweetwater Authority Membrane Water Treatment Plant, Sweetwater
Authonity, Chula Vista, California

Resume_DJScherschel.doc (7/7/2005)

BOYLE



Allen J. Randall, PE

Managing Engineer

Fields of Special Electrical Power Distribution Design
Competence Control Systems Design
Education BS/Electrical Engineering

Kansas State University/1970

MS/Electrical Engineering
University of Pennsylvania/1971

Registration Professional Engineer/CA (1977). AZ, CO, FL, IN, MD,
NV, NM, ND, OK. SD. TX. UT, WA

Years of Experience  Joined Boyle 1979
With Others 8 years

Professional Institute of Electrical and Electronic Engineers
Affiliations National Society of Professional Engineers
Association of Energy Engineers

Related Experience

Experienced in management and design of electrical systems for industrial and
commercial facilities. including industrial and office lighting, site and roadway
lighting. power transmission and distribution. control wiring diagrams, clectrical
estimating, telemetry systems, and instrument systems. Coordinates electrical
engineers, designers. and drafting personnel in preparation of drawings and
specifications.

Over 18 years of experience in electrical design and contract administration on
reservoirs, water transmission main facilities, pumping stations, hydroelcctric plants,
and water treatment plants.

Over 80 water and wastewater pumping station designs and contract administration
experience for municipalities and water districts.

Over 50 water pumping station designs and contract administration experience for
municipalities and water districts.

Mr. Randall’s extensive electrical design and contract adninistration experience

. includes pumping stations, reservoirs, distribution facilities. hydroelectric plants, and
treatment plants. He has been involved in more than 80 pumping station designs and
has contract administration experience for water districts and municipalities. His
experience also includes the management and design of electrical systems for
industrial and commercial facilities, including industrial and office lighting, power
transmission and distribution, control wiring diagrams, electrical estimating,
telemetry systems, and instrument systems. His electrical engineering expertise stems
from such projects as:

e Cambria Wastewater Treatment Plant, Cambria Community Services
District, California. Electrical power distribution and control and
instrumentation.

Resume_AJRandall.doc (7/7/05) 1 BO 'l"LE



Allen J. Randall, PE

Related Experience—continued

Point Loma Wastewater Treatment Plant Expansion. City of San Diego,
California. Project included primary and secondary electrical power distribution
and control for plant expansion and modifications.

Southeasterly Wastewater Treatment Plant, City of Orlando, Florida. Project
included 34.5-kw primary distribution system, site and roadway lighting. private
telephone system, firc alarm systems, computer systems. and electrical power
and control systems.

Tehachapi Wastewater Treatment Plant, City of Tehachapi, California. The
1.25-mgd extended aeration wastewater treatment plant includes a headworks
designed for 7 mgd, “Carrousel” reactor basin, secondary clarifier, sludge
handling facility, chlorination facility, and a plant control building. A 500-kw
standby generator provides plant power during utility outages.

Wastewater Reclamation Plant Electrical Distribution System Expansion,
Los Alisos Water District, El Toro, California. Project included the replacement
of 1,600-amperc utility service with a 4.000-ampere, 480-volt service,
replacement of 74 corroded aerator starters around the lagoons with new starters
in a new building with filtered air supply. and addition of a new 600-kw standby
gencrator. Also included were variable frequency drives for existing pumping
station, expansion of reclaimed water pumping station. and a new fuel station.

Wastewater Treatment Plant No. 2 Expansion, City of Bakersfield,
California. The plant expansion from 19 mgd to 28.5 mgd involved headworks
modifications including mechanical screens, primary clarificrs. trickling filters.
secondary clarifiers, anacrobic digesters, sour gas cleaning, digester gas handling
facilities. and a cogeneration and heat recovery system. Two 400-kw generators
with synchronizing switchgear were designed to provide electricity for the
sewage treatment plant,

Edwards Air Force Base Wastewater Treatment Plant, California. Project
included a new wastewater treatment facility capable of treating 2.5 mgd to
tertiary and advanced levels. Processes involved bar screens with screenings
washing and compaction, raw sewage pumps with variable frequency drives.
septage receiving facilities, grit removal. metering, secondary treatment reactors
for biological nitrification/denitrification, circular clarifiers with RAS and WAS
pumping station, filter belt press and tertiary treatment flocculation, filtration,
and disinfection. Project also included a 600-kw diesel standby engine
generator. Electrical work included a new 34.3-kv circuit breaker addition to
existing switch station No. 4 to serve a new substation for the wastewater
treatment plant and future facilities. The existing bus and isolation/bypass
switch structure were also extended at switch station No. 4. The new substation
consisted of a 2.500-kva, 34.5- to 12.47-kv transformer, and associated medium
voltage switchgear. Monitoring and control functions of the switch station
breaker and new substation were interfaced to the existing SCADA system.

Resume_AJRandall.doc (7/7/05)

2 BOYLE



Pars L. Topjian, PE

Principal Electrical Engineer

Fields of Special Power Distribution,
Competence Lighting. and Control
Education BS/Electrical Engineering

American University of Beirut/1972

Registration Professional Engineer/CA (1988)

Years of Experience  Joined Boyle 1989
With Others 17 years

Professional Member, National Fire Protection Association (NFPA)
Affiliations

Related Experience

Specialized in electrical design, power distribution, lighting. and control for
industrial facilities; water and wastewater treatment plants: water. storm water, and
wastewater pumping stations; standby generation plants; water well pumping stations;
highway interchanges: and commercial and institutional projects.

Project Electrical Engincer for:

e Wastewater Treatment Plant No. 2 Expansion, City of Bakersficld.
California. The plant expansion from 19 mgd to 28.5 mgd involved headworks
modifications including mechanical screens, primary clarifiers, trickling filters,
secondary clarifiers, anaerobic digesters, sour gas cleaning, digester gas handling
facilities. and a cogencration and heat recovery system. .

e Corona Del Mar Water Treatment Plant, Goleta Water District, Goleta,
California. Project included miscellaneous upgrades including electrical service
switchboard, power distribution, motor control centers. lighting, and controls.

o Water Treatiment Plant Improvements, City of Coalinga, California. Project
included plant expansion and upgrading of the electrical and control system.

e Penasquitos Canyon Interceptor Sewer, City of San Diego Metropolitan
Wastewater Department, San Diego. California. The project included a 32-mgd
pump station utilizing 10 400-hp sewage pumps controlled by variable-frequency
drives and solid-state starters.

e  ARAMCO Tertiary Treatment Plant. Dhahran South, Saudi Arabia. Project
included motor control centers, power distribution. telephone and paging
systems, fire alarm system, lighting system, and control systems in 9-mgd plant.

o Clarifier Rehabilitation, Plants 1 and 2. County Sanitation Districts of Orange
County, California. Project included improvement of electrical equipment
associated with 17 clarifiers. Existing single-line and schematic diagrams were
modificd.

Resume_PTopjian.doc (7/7/2005) BOYLE



B |

-

B |

Stan Simmons

RESUME OF QUALIFICATIONS

EDUCATION: Bachelor of Science Degree-Construction Engineering
Jowa State University 1979

REGISTRATION: Registered Professional Engineer, lowa. 1983, PE 10379

WORK EXPERIENCE:

WML Lyles Company (W.M. Lyles Group)

2002-Present
Position: District Manager
lob Description: Executive management of construction operations in Southern
California. Responsibilities include estimating, project management,
coordination of field activities and all associated activities.

Partial Project List:

Lytle Creek WW'TP & Reclaimed Water System-Design/Build $15.0M
Riverside Aeration-City of Riverside $8.6M
Canyonside Pump Station-City of San Diego $1.9M
Jurupa Water Treatment Plant-Jurupa Community Services District  $3.2M
Catalina Pump Station-City of San Diego $3.6M
Morongo WWTP-Design Build $5.0M
Scripps Poway Parkway Pump Stat.-Shea Homes (City of San Diego) $1.2M
Corona Solids Drying Facility-Design Build S$1.2M

JW Contracting Corporation

1996-2002
Position: Executive Vice President
Job Description: Executive management of annual volume of $50-S60
million/year. Responsible for hands on involvement of all aspects of the
construction company including Project Management. estimating, field work,
Design/Build efforts, accounting, scheduling. dispute resolution. and capital
expenditures.

Partial Project List:

EMWD-Temecula WWTP $20.2M
Olivenhain WTP S14.4M
Horton WWTP S 6.2M
Rialto Reservoir S 34aM
Bayview Reservoir $ 8.3M
OCSD-Solids Storage & Truck Loading Facility $10.4M
29 Palms Fluoride Removal WTP $ 3.0M
EMWD-Reach 4 Energy Dissipation $ 1.2M
SDCWA-Pipeline 2A Pump Station S 23M
City of Corona-Zone 4 Reservoir (Design/Build) $ 33M
EMWD-Secondary Upgrade WWTP Improvements $ 5.2M
City of Fullerton- llighland Ave Grade Separation $ 6.6M
City of Riverside-Back-up Power Cogeneration S 8.7M
Inland Empire-RP-1 Cogeneration S 2.9M



Y

B ’

A

B

B

B B

v

City of Victorville-Victor Valley WWTP Expansion S12.1M
Palmdale Water District-6MG Clearwell & Pump Station S$5.2M
Inland Empire-Aeration System Improvements S33M
EMWD-Chlorination Upgrade S$3.7M
City of Pomona-Pomona Reservoir #3a 52.4M
AWMA-Solids Handling Facility $3.8M
Inland Empire-RP-1 Odor Control S1.7M

Pascal & Ludwig Engincers

1992-1996

Position: Vice President

Job Description: Responsible for overall coordination of one half of P&L’s $§25
million/year annual volume including hands on involvement of estimating,
coordination of Project Managers. scheduling, cost accounting and claims
development.

Partial Project List:

Lakeside Pump Station $0.8M
MWD-Joseph Jensen Chlorination Facility S1.1IM
LACSD-Palmdale WWTP Expansion 38.0M
SDCWA-Otay 4/9 Flow Facility $1.7M
Riverside Aeration Facility S1.6M
Orange County Sanitation WWTP Modifications S$7.6M
UC Riverside-Thermal Energy Storage Tank System $2.7M
City of Riverside-Van Buren Reservoir $3.8M
Burbank Chlorination Facility $2.8M
City of LA-Glendale Bar Screen Facility S1.0M
Otay Water Distric1-Copps Lane & Hillsdale Pump Station $5.2M
City of Inglewood-Sanford Anderson Water Treatment Plant S$3.6M
City of Santa Paula-Well #12 Mangenese Filtration Plant Facility S1.0M
MWD-Robert Diemer Filtration Plant Expansion $2.4M
SDCWA-Pipeline 4 Expansion/Flow Control Facility S1.5M

Kaweah Construction (W.M. Lyles Group)

1983-1992

Position: Assistant Division Manager 1990-1992

Job Description: Responsibilities include involvement in overall corporate
Policy and capital expenditures, claims development, hiring and training of
Project Managers, Estimators, Project Superintendents, and participation in all
major bids, management of multiple projects with Project Managers on

each jobsite.

Position: Project Manager 1985-1990

Job Description: Start to finish Project Management, bidding of projects,
issue subcontracts and PO’s, hiring of field personnel, supervision of multiple
Project Engineers and Superintendent on individual projects.

Position: Superintendent 1983-1985

Job Description: Responsible for coordination of all project field activities

Partial Project List:

City of Pinole-WWTP S3.0M
City of Ducor-Well Facility S1.0M
Donner Summit PUD-WWTP 33.5M
Bakersfield WWTP Digester Rehab S1.5M
Visalia WWTP Digester #5 S1.5M



—v

B

B

Hanford WWTP Expansion $3.5M

AVEK-Quartz Hill WTP S 6.0M
AVEK-Acton WTP S12.0M
MWD-Robert Diemer Filtration $13.0M
LACSD-Saugus WWTP $ 1.7IM
Lake Arrowhead WTP S 1.3M
LACSD-Palmdale WWTP S 7.0M
LLACSD-Lancaster WWTP S 4.1M

W.A. Klinger

1981-1983
Position: Project Manager
Job Description: Start to finish Design/Build project management
Including managing in-house design staff, estimating. scheduling,
and bottom line responsibility. Designed and implemented a cost-
control/record keeping computerized system.

Partial Project List:

Catoosa Fertilizer Plant (Design/Build) S 1.OM
FMA Grain Handling Facility (Design/Build) S 1.4M
Souris River Grain Storage (Design/Build) S 1.LIM
Union Coop Grain Handling Facility (Design/Build) $ 1.3M
West Bend Grain Storage (Design/Build) $ 0.6M
Boone Valley Power Plant (Design/Build) 317.0M
IBP Power Plant S 1.5M

Guy F. Atkinson

1979-1981
Position: Office Engineer
Job Description: Responsible for cost reports. coordination of subcontractors,
field problems, scheduling. coordination of draftsman, and pay estimates.

Partial Project List:
Lewis-Clark Bridge $16.0M
Pacheco Tunnel $50.0M




Exhibit “B” - Fee Proposal

Agreement No. Page 9




VALUE ENGINEERING FEE PROPOSAL

The following breakdown of manhours and costs demonstrates the effort we
anticipate for your value engineering study in September 2005. As requested, we
propose this as a cost not-to-exceed proposal.

We typically invoice our clients following submittal of the value engineering study
report, since the duration for the VE effort is very fast. We offer a breakdown of
costs by phase as follows:

Pre-Workshop Preparation $ 6,007.85
Value Engineering Workshop 59,244.10
Post-Workshop Effort 6,729.05
Total Not-to-Exceed Cost $ 71,981.00

Lewis & Zimmerman Associates, Inc.
Taking the chance out of change




Value Engineering Services Proposal
July 7, 2005

Breakdown of Manhours

City of Lompoc Wastewater Division, California
Lompoc Regional Wastewater Reclamation Plant Upgrade Project
Lompoc, California

| Professional l Hours
[Preparation Effort \ } ‘ | ’
E ‘Anend Coordination Meeting D.A. Hamilton LZA | 12
i Review materials, prepare cost models; D.A. Hamilton LZA ,‘ 12
‘ team member coordination ‘ }
Project management M.AW. Lewis I LZA | 4
Subtotal ! 28
|
‘Value Engineering Workshop (including 4 hours preparation time+ 32-hour workshop
[+ 4 to 8 hours travel time) ‘
VE Team Leader D.A. Hamilton . LZA i 36
' |Asst. VE Team Leader L.M. Venegas | LzA ' 44
" |Sanitary/Process D.R. Refling Boyle 40
‘ Process/Operations ‘R.G. Abraham | Boyle 40
| |structural Engineer 'D.J. Scherschel I Boyle 40
 |Electrical/l&C 'A.J. Randall ' Boyle 40
i .Cost/Constructibility Spec. |S. Simmons WML 40
| |VE Team Recorder ‘M. Steiner LZA 40
‘ | Subtotal 320
| |
'Final Report Preparation [ '
‘Compile/review workshop materials; write report  |D.A. Hamilion LZA | 24
Participate in post-VE study review conference D.A. Hamilton LZA ! 0
‘Word Proc./Comp. Apps. L. Lamour LZA ‘ 16
Technical Editor E.G. Mion LZA | 4
Principal/PMO M.AW. Lewis LZA 2
! Subtotal | 46
| i
TOTAL HOURS 394

|

LZA |Lewis & Zimmerman Associates, Inc. ‘
|  [Boyle Engineering \
WML W. M. Lyles Company !

LRWRP VE Fee.XLS

7/7/2005

Lewis & Zimmerman Associates, Inc.




Lompoc, California

Value Engineering Services Proposal
June 21, 2005

Breakdown of Costs

City of Lompoc Wastewater Division, California
Lompoc Regional Wastewater Reclamation Plant Upgrade Project

LABOR
Hours by Activity
Hourly Prep. VE Post Total Total
Discipline Name Firm Rate Effort | Wrkshp | Wrkshp| Hours Labor
VE Team Leader D.A. Hamilton LZA | S 179.35 24 3 | 24 84 S 15,085.74
Asst. VE Team Leader L.M. Venegas LZA 167.05 44 44 7,350.36
Sanitary/Process D.R. Reiling Boyle 180.00 40 40 7.200.00
Process/Operations R.G. Abraham Boyle 166.00 40 40 6,640.00
Structural Engineer -{D.J. Scherschel |Boyle 186.00 40 40 6,640.00
Electrical/I&C A.J. Randali Boyle 186.00 40 40 6,640.00
Cost/Constructibility Spec. [S. Simmons WML 150.00 40 40 6,000.00
VE Team Recorder M. Steiner LZA 50.38 40 40 2.415.00
PrincipallPMO M.A.W. Lewis LZA 247.71 4 | 2 6 1,486.29
Technica! Editor E.G. Mion LZA 121.88 4 4 487.51
Word Proc./Comp. Apps. L. Lamour LZA 57.62 16 16 1,081.92
Total Labor 28 320 46 394 S 61,006.81
OTHER DIRECT COSTS
Quantity by Activity
Unit Prep. VE Post Total Total
Category Cost Effort | Wrkshp | Wrkshp |Quantity Cost
TRAVEL
Airfare - Seattle/Lompoc $ 650.00 1 ! 1 2 $ 1,300.00
Atlanta/lLompoc 800.00 1 1 800.00
Washington DC/Lompoc 800.00 1 ‘ 1 800.00
Local Travel - local mileage, airport parking, etc. 125.00 0.5 3 \ 3.5 ~437.50
Travel + Non-labor Related Costs Boyle ! 0 4,007.00
Car Rental 80.00 1 4.5 5.5 440.00
Per Diem (including tax) LZA 210.00 1 12 13 2,730.00
|
PRODUCTION/ PRINTING
Reports - hard copies Draft 25.00 4 4 100.00
Final 40.00 4 4 160.00
Miscellaneous copies, supplies L.S. 50.00
COMMUNICATIONS
Postage/Overnight/Courier L.S. 150.00
Communications L.S. -
ON-SITE EXPENSES |
Meeting Room & Equipment - District - 0 \ 0
TOTAL ODC| $ 10,974.50
TOTAL NOT-TO-EXCEED FEE} § 71,981.00

LRWRP VE Fee.XLS
7/7/2005

Lewis & Zimmerman Associates, Inc.




ﬁg Lewis & Zimmerman Associates, Inc.

Taking the Chance out of Change

6110 Executive Boulevard, Suite 5i2
Rozkville, Maryland 20852-3903
301-984-9590 « fax. 301-984-1369
info@iza.com « www.iza com

HOURLY RATE SCHEDULE BY LABOR CATEGORY - 2005

The following hourly rate schedule is part of Lewis & Zimmerman Associates’ proposal and will be used in
invoicing for progress payments and for extra work incurred that is not part of the RFP. These rates are
accurate through December 31, 2005.

Name Hourly Labor Rate
Officer/Principal
M.AW. Lewis S 24771

Certified Value Specialist/Project Manager/VE Team Leader/Asst. VE Team Leader

D.A. Hamilton 179.35
L.M. Venegas 167.05

Assistant Project Manager/Technical Editor
E.G. Mion 121.88

Project Controls/Computer Applications/Team Recorders

L. Lamour 67.62
M. Steiner 60.38
Accounting

T. Landicho 62.79
R. Rehr 120.40

LEWIS & ZIMMERMAN ASSOCIATES, INC.

{
W, ris, FSAVE

President

Malue Tonsuliing Service



Boyle Engineering Corporation (V)
FEE SCHEDULE FOR PROFESSIONAL SERVICES
Effective January 1. 2005

Engineers, Planners, Architects. Scientists:

Student Assistant $ 64.00 per hour
Assistant | $ 76.00 per hour
Assistant 11 A 8§8.00 per hour
Associate $ 107.00 per hour
Senior | h) 124.00 per hour
Senior 11 $ 140.00 per hour
Principal $ 166.00 per hour
Company Officer 3 180.00 per hour
Special Consultant i 140.00 per hour
Construction Administration Personnel:
Resident Project Representative hY 86.00 per hour
Senior Resident Project Representative S 103.00 per hour
Resident Engineer $ 120.00 per hour
Construction Services Manager S 170.00 per hour
Technical Support Staff:
Clerical/General Office $ 56.00 per hour
Administrative Specialist 3 64.00 per hour
Drafter/CADD Technician S 57.00 per hour
Assistant CADD Operator 3 67.00 per hour
Designer/CADD Operator b 77.00 per hour
Senior Designer/Design CADD Operator $ 91.00 per hour
DesigniCADD Supervisor 3 98.00 per hour

General Project Expenses ¥ 8.25% of Labor

Direct Project Expenses

Orther Reproduction (8 1/2 x11/11x17 Color)
Plan Sheet Printing - In House Bond/Vellum/Mylar

$1.15/1.50 per page
§3.00/4.00/7.00 per sheet

Subcontracted Services/Reproduction
Subcontracted or Subconsultant Services
Auto Mileage for Construction Phase Services

Cost+ 13%
Cost + 13%
$0.60 per mile

Travel & Subsistence (other than mileage) Cost
Miscellaneous Materials Cost + 13%

If authorized by the Client, an overtime premium multiplier of 1.5 may be applied to the billing rate of
hourly personnel who work overtime in order to meet a deadline which cannot be met during normal hours.

Applicable sales tax. if any, will be added to these rates. Invoices will be rendered monthly. Payment is due
upon presentation. A late payment finance charge of [.5% per month (but not exceeding the maximum rate
allowable by law) will be applied to any unpaid balance commencing 30 davs after the date of the original
invoice.

Fee schedule is subject 1o change.

" Includes mail, telephone. fax. office photo copies. personal computers and mileage (except as noted).

Fee Schedule.doc/Rev. 12-23-0%
BOYLE



3. OFFICIAL NOTICES. Notices to either party shall be provided by personal delivery or by depositing them in
the United States mail, first class postage prepaid, and addressed as identified on the signature page of this
Agreement. Either party may give written notice of a change of mailing address for all purposes under this
Agreement.

4. STANDARDS OF PERFORMANCE. CONSULTANT represents that it has the skills, expertise, and
licenses/permits necessary to perform the services required under this Agreement.  Accordingly,
CONSULTANT shall perform all such services in the manner and according to the standards observed by a
competent practitioner of the same profession in which CONSULTANT is engaged. All products of
whatsoever nature which CONSULTANT delivers to CITY pursuant to this Agreement shall be prepared in a
first class and workmanlike manner and shall conform to the standards of quality normally observed by a
person practicing in CONSULTANT's profession. CONSULTANT shall correct or revise any errors or
omissions, at CITY’s request, without additional compensation. Permits and/or licenses shall be obtained and
maintained by CONSULTANT without additional compensation.

5. TAXES. CITY shall not be responsible for paying any taxes on CONSULTANT's behalf, and should CITY be
required to do so by state, federal, or local taxing agencies, CONSULTANT agrees to promptly reimburse
CITY for the full value.

6. RESPONSIBILITY OF CITY. CITY shall provide all information reasonably necessary to CONSULTANT in
performing the services required herein.

7. CHANGES. The Designated Representative must approve changes involving provisions for payment or
changes in the Scope Of Services in writing.

8. NOTICE OF NON-CONFORMANCE. If CITY becomes aware of nonconformity of the Services with this
Agreement, CITY shall give prompt written notice thereof to CONSULTANT who shall promptly conform such
services to the requirements of this Agreement.

9. COMPENSATION

a. For services performed per Exhibit A, “Proposal,” CITY agrees to pay CONSULTANT a total fee that
shall not exceed $71,981.00 (as provided herein and on Exhibit B, “Fee Proposal”). This amount
does not include Extra Services as defined in Paragraph 11 of this Agreement. CONSULTANT shall
be reimbursed for expenses, reasonably and necessarily incurred in the performance of required
services, as are approved by the CITY. The compensation for all services pursuant to this
Agreement, including all reimbursable expenses and all extra services, shall be paid at the time and
in the manner set forth in said Exhibit “B.”

b. CONSULTANT shall submit itemized statements to request payment in a format approved by the
Designated Representative. CONSULTANT shall keep records concerning payment items on a
generally recognized accounting basis and such records shall be maintained for a period of 3 years
following the completion of the Services assigned. CITY employees or independent agents shall
make such records available for copying, inspection, or audit during reasonable business hours.

c. Federal Acquisition Regulations in Title 48, CFR 31 are the governing factors regarding allowable
elements of cost.

d. Payment. Once each month, CITY will make payment to CONSULTANT based on an itemized
statement, filled out, and signed by CONSULTANT, covering services performed during the period
covered by the itemized statement and supported by such data as the Designated Representative
may require.

10. EINAL PAYMENT AND CLAIMS

a. The final payment shall be due and payable after acceptance of the Services by Designated
Representative.



After acceptance by CITY, CITY will make a proposed final cost in writing of the total amount payable to
CONSULTANT, including therein an itemization of said amount, segregated in conformance with the price
breakdown in Exhibit “B”, "Fee Proposal." All prior estimates and payments shall be subject to correction
in the proposed final cost. Within 30 days after said proposed final cost has been submitted to it,
CONSULTANT shall submit to CITY its written approval of said proposed final cost or a written statement
of all claims it has arising under or by virtue of this Agreement.

On CONSULTANT's approval, or if it files no claim within said period of 30 days, CITY will issue a final
cost in writing in accordance with the proposed final cost submitted to CONSULTANT and within 30 days
thereafter CITY will pay the entire sum so found to be due.

11. CHANGES

a.

The Designated Representative must approve changes involving provisions for payment or minor
changes in the Scope Of Services in writing. Major changes in the Scope Of Services shall require
Contract amendment.

CHANGES FOR CONSULTANT'S CONVENIENCE. CONSULTANT may make minor additions,
deletions and modifications ("Changes") to the Services which do not materially or adversely affect the
Project or other CITY requirements. CONSULTANT shall provide immediate written notice to CITY of
such Changes. CITY shall provide CONSULTANT with a written acceptance or dispute of such Changes
within ten (10) calendar days after receipt thereof. Unless approved by CITY and CONSULTANT, no
such changes shall be authorized which increase this Agreement price, completion date, or alter the
payment schedule or scope of services. Errors or omissions by CONSULTANT shall not result in a
Change under this paragraph and in the case of such errors or omissions, this Agreement price,
completion date, and payment schedule shall not be adjusted without CITY's consent. CONSULTANT
shall be solely responsible for correcting CONSULTANT's errors or omissions.

CHANGES FOR CITY'S CONVENIENCE. CITY may make Changes that neither increase
CONSULTANT's costs nor adversely affect CONSULTANT's ability to meet the completion date, nor
deprive CONSULTANT of the benefits of the payment schedule, or the Agreement price. CITY may also
make changes affecting the completion date, payment schedule or Agreement price, provided that CITY
agrees to such modifications of the completion date, payment schedule and Agreement price as the case
may be, as are established by CONSULTANT. CITY shall provide written notice to CONSULTANT of all
changes. CONSULTANT shall provide CITY with a written acceptance or dispute of such changes (and
provide proposed modifications of the completion date, payment schedule or Agreement price for
changes affecting the same) within thirty (30) calendar days after receipt thereof.

CHANGES CAUSED BY FORCE MAJEURE EVENTS. If an event of Force Majeure affects
CONSULTANT's costs under this Agreement or CONSULTANT's ability to meet a milestone or
completion date, CONSULTANT shall propose in writing an equitable adjustment to this Agreement price,
payment schedule and completion date as the case may be, and CITY shall accept or dispute such
proposal in writing within thirty (30) calendar days.

PERFORMANCE PENDING RESOLUTION OF DISPUTES. Notwithstanding any pending resolution of
any dispute under this agreement, CONSULTANT shall proceed with the performance of any Changes,
the total value of which are subject to a good-faith disparity of less than five percent (5%) in the parties'
claimed effect on this Agreement price. Pending resolution by agreement, or litigation, if any, and subject
to subsequent adjustment to conform to any final agreement or judgment, reimbursement to
CONSULTANT shall be adjusted by revising this Agreement price in an amount equal to that claimed by
CITY plus one-half (*2) the difference between the amount of said claim and the amount claimed by
CONSULTANT. The respective payment schedule shall be adjusted accordingly. CONSULTANT shall
not be required to proceed with Services related to any Changes pending resolution of disputes regarding
the adjustment of the affected payment schedule and completion date where the total value of such
Changes are subject to a good faith disparity of more than five percent (5%) in the parties' claimed effect
on this Agreement price.




13.

14.

15.

16.

17.

18.

19.

20.

f. SUPPORTING DOCUMENTATION. Claims by CONSULTANT for adjustments to this Agreement price,
completion date, and payment schedule shall be supported by documentation such as invoices from
vendors and sub-consultants and CONSULTANT's man-hour breakdowns.

CITY CAUSED DELAYS. If an act or omission of CITY affects CONSULTANT's costs or ability to meet a
milestone or completion date, CONSULTANT shall propose in writing an equitable adjustment to the
respective Agreement price, payment schedule and completion date, as the case may be, and CITY shall
accept or dispute such proposal in writing within thirty (30) calendar days.

AUTHORIZATION TO PROCEED. Prior to starting any of the services under this Agreement,
CONSULTANT shall be in receipt of a written Authorization to Proceed issued by the Designated
Representative that identifies the specific services authorized to proceed.

TIME OF BEGINNING AND COMPLETION. Time is of essence of this Contract.

a. CONSULTANT shall commence Work as described in Exhibit “A,” “Proposal,” upon receipt of written
Authorization to Proceed. CONSULTANT agrees to coordinate with CITY as to scheduling and mutually
satisfactory completion of the services set forth in Exhibit “A.”

b. CONSULTANT shall adhere to schedules and deadlines agreed to by CITY and CONSULTANT.
CONSULTANT's failure to complete the Services within the time specified, due to avoidable delays, may
at the CITY’s discretion be considered a material breach of this Agreement. No extension of time to
complete any portion of the services called for in this Agreement shall be allowed except upon the
express, written approval of the Designated Representative. Consultant shall request, in writing, a time
extension for approval by CITY, promptly upon the occurrence of any action causing delay in
CONSULTANT’s prosecution of the services. The nature of the delay, the corrective actions taken, and
the impacts on the project schedule shall be described in each request for time extension.

OWNERSHIP OF DOCUMENTS. All documents, computer programs, plans, designs and other intellectual
property prepared by CONSULTANT pursuant to this Agreement shall become the property of CITY upon full
and complete compensation to CONSULTANT for services performed herein. CONSULTANT will take such
steps as are necessary to perfect or to protect the ownership interest of the CITY in such property.
CONSULTANT may retain copies of said original documents for CONSULTANT’s file.

ASSIGNMENT OF AGREEMENT. CONSULTANT shall not assign, transfer, subcontract, or delegate any
right, privilege or interest in this Agreement, or any part thereof, without prior written consent of CITY.
Unless otherwise stated in the written consent to an assignment, no assignment will release or discharge the
CONSULTANT from any obligation under this Agreement. Nothing contained in this paragraph shall prevent
CONSULTANT from employing independent consultants, associates, and sub-consultants to assist in the
performance of the Services.

THIRD PARTY RIGHTS. Nothing in this Agreement shall be construed to give any rights or benefits to
anyone other than CITY and CONSULTANT.

INDEMNITIES. CONSULTANT shall perform all services hereunder in a careful, diligent and professional
manner and shall indemnify, defend, and hold harmless the CITY, its officials, officers, employees, and
volunteers from and against all claims, damages, losses, and expenses including attorney fees arising out of
the performance of the Services described herein, caused in whole or in part by willful misconduct or
negligent act or omission of the CONSULTANT, anyone directly or indirectly employed by the
CONSULTANT or anyone for whose acts CONSULTANT may be liable, except where caused by the active
negligence, or willful misconduct of the CITY.

INSURANCE REQUIREMENTS. As part of the consideration of this Agreement, CONSULTANT agrees to
obtain and maintain at its sole cost and expense during the life of this Agreement the following insurance with
an insurer or insurers satisfactory to the CITY:




a. Insurance against claims for injuries to persons or damage to property that may arise from or in
connection with the performance of the Services hereunder by the CONSULTANT, its agents,
representatives, employees, and sub-consultants.

b. Coverage shall be at least as broad as:
Insurance Services Office Commercial General Liability coverage (occurrence from CG 0001).

Insurance Services Office Business Auto Coverage form number CA 0001, code 1 (any auto)
Worker's Compensation insurance as required by the State of California and Employer’s Liability Insurance.

CONSULTANT shall maintain limits not less than:

General Liability: $1,000,000 per occurrence for bodily injury, personal injury, and property damage. If
Commercial Liability Insurance or other form with a general aggregate limit is used, either the general aggregate
shall apply separately to this project/location or the general aggregate limit shall be twice the required occurrence
limit.

Automobile Liability: $1,000,000 per accident for bodily injury and property damage.
Employer’s Liability: $1,000,000 per accident for bodily injury or disease.

Any deductibles or self-insured retentions must be declared to and approved by the CITY. At the option of the
CITY, either: the insurer shall reduce or eliminate such deductibles or self-insured retentions as respects the
CITY, its officials, officers, employees and volunteers; or the CONSULTANT shall provide a financial guarantee
satisfactory to the CITY guaranteeing payment of losses and related investigations, claim administration and
defense expenses.

The general liability and automobile liability policies are to contain, or be endorsed to contain, the following
provisions:

The City, its officers, officials, employees and volunteers are to be covered as additional insureds as respects:
liability arising out of work or operations performed by or on behalf of the Consultant; or automobiles owned,
leased, hired or borrowed by the Consultant.

For any claims related to this project, the CONSULTANT's insurance coverage shall be primary insurance as
respects the CITY, its officials, officers, employees, and volunteers. Any insurance or self-insurance maintained
by the CITY, its officials, officers, employees, or volunteers shall be excess of the CONSULTANT’s insurance and
shall not contribute with it.

Each insurance policy required by this clause shall be endorsed to state that coverage shall not be canceled by
either party, except after thirty (30) days’ prior written notice by certified mail, return receipt requested, has been
given to the CITY.

Insurance shall be placed with insurers with a current A.M. Bests rating of no less than A:VII.

Professional Liability “errors and omissions” insurance shall be placed with insurer or insurers satisfactory to the
CITY, with limits of liability not less than one million ($1,000,000.00) dollars, to cover all insurable claims for
professional services rendered by CONSULTANT pursuant to this Agreement.

CONSULTANT shall furnish the CITY with original certificates and amendatory endorsements effecting coverage
required by this clause. All certificates and endorsements are to be received and approved by the CITY before
Consulting Services commence. The CITY reserves the right to require at anytime complete, certified copies of
all required insurance policies, including endorsements affecting the coverage required by these specifications.

CONSULTANT shall include all sub-consultants as insured under its policies or shall furnish separate certificates
and endorsements for each sub-consultant. All coverage and limits for sub-consultants shall be subject to all the
requirements stated herein.



ENDORSEMENT ON PS&E/OTHER DATA. The responsible CONSULTANT/engineer shall sign all plans,
specifications, estimates (PS&E) and engineering data furnished by him/her and where appropriate, indicate
his/her registration number.

NONDISCRIMINATION. During the performance of this Agreement, CONSULTANT shall not unlawfully
discriminate against any employee or applicant for employment because of race, religion, color, national origin,
ancestry, physical handicap, medical condition, marital status, age (over 40), gender and actual or perceived
sexual orientation. CONSULTANT shall insure that the evaluation and treatment of its employees and applicants
for employment are free of such discrimination. CONSULTANT shall include the nondiscrimination and
compliance provisions of this clause in all lower-tier subcontracts to perform services under this Agreement.

WARRANTY AGAINST CONTINGENT FEES. CONSULTANT warrants that it has not employed or retained any
company or person, other than a bona fide employee working for the CONSULTANT, to solicit or secure this
Agreement, and that it has not paid or agreed to pay any company or person, other than a bona fide employee,
any fee, commission, percentage, brokerage fee, gift, or any other consideration, contingent upon or resulting
from the award or formation of this Agreement. For breach or violation of this warranty, the CITY shall have the
right to annul this Agreement without liability, or at its discretion to deduct from the Agreement price or
consideration, or otherwise recover, the full amount of such fee, commission, percentage, brokerage fee, gift, or
contingent fee.

COMPLIANCE WITH LAW. CONSULTANT shall, at its sole cost and expense, comply with all CITY, County,
State and Federal ordinances and statutes now in force or which may hereafter be in force with regard to this
Agreement. The judgment of any court of competent jurisdiction, or the admission of CONSULTANT in any action
or proceeding against CONSULTANT, whether CITY be a party thereto or not, that CONSULTANT has violated
any such ordinance or statute, shall be conclusive of that fact as between CONSULTANT and CITY.

CALIFORNIA LAW. This Agreement shall be governed by the laws of the State of California. Any litigation
regarding this Agreement or its contents shall be filed in the County of Santa Barbara, if in State court, regardless
of where else venue may lie.

TERMINATION OF THIS AGREEMENT. This Agreement may be terminated by ether party upon written notice
to the other party in the event of a substantial failure of performance by such other party; or if CITY should decide
to abandon or indefinitely postpone the Project; or if CONSULTANT becomes insolvent, makes a general
assignment for the benefit of creditors, suffers or permits the appointment of receiver for its business or assets,
files for relief from creditors under any bankruptcy or insolvency law whether domestic or foreign, or has wound
up or liquidated, voluntarily or otherwise. If such termination occurs, CITY shall pay CONSULTANT for Services
completed.

In the event of such termination, CITY shall pay CONSULTANT for all services performed to the date of receipt of
Notice of Termination. An itemized statement of the Services performed to the date of termination shall be
submitted to CITY. In ascertaining the services actually rendered hereunder up to the date of termination of this
Agreement, consideration shall be given to both completed Services and Services in process of completion and to
completion of the incomplete drawings and other documents whether delivered to CITY or in the possession of
CONSULTANT. All documents, original tracings, and specifications shall be the property of CITY and may be
reused by CITY without additional compensation to CONSULTANT.

RELATIONSHIP BETWEEN CONSULTANT AND CITY. It is expressly understood between the parties to this
Agreement that no employee/employer relationship is intended; the relationship of CONSULTANT to CITY being
that of an independent contractor.

CONFLICT OF INTEREST. While this Agreement is in force and effect, CONSULTANT shall accept no Services
or perform any services that would constitute a conflict of interest with CITY. CONSULTANT agrees to promptly
notify CITY whenever CONSULTANT or a client of CONSULTANT has an interest that may constitute such a
conflict of interest with CITY.




ATTORNEY FEES. If it becomes necessary to proceed with litigation to enforce any rights created by this
Agreement, the prevailing party shall be entitled to reimbursement by the losing party for all costs of such
litigation. Such costs shall include reasonable attorney fees.

AUTHORITY. All parties to this Agreement warrant and represent that they have the power and authority to enter
into this Agreement in the names, titles and capacities herein stated and on behalf of any entities, persons, or
firms represented or purported to be represented by such entity(ies), person(s), or firm(s) and that all formal
requirements necessary or required by any state and or/federal law in order to enter into this Agreement have
been fully complied with. Furthermore, by entering into this Agreement, CONSULTANT hereby warrants that it
shall not have breached the terms or conditions of any other contract or agreement to which CONSULTANT is
obligated, which breach would have a material effect hereon.

PRECEDENCE. In the event of conflict between the provisions contained in the numbered sections of this
Agreement and the provisions contained in the Exhibits, the provisions in the Exhibits shall prevail over those in
the numbered sections.

EXHIBITS. The Exhibits listed below are incorporated by reference in this Agreement:

Exhibit “A” - Proposal
Exhibit “B” - Fee Proposal

INTEGRATION. This Agreement represents the entire agreement between the parties. It supersedes all prior or
extemporaneous communications, representations, or agreements, whether oral or written, relating to the subject
matter of this Agreement. No amendment or modification of this Agreement shall be valid unless evidenced in
writing and executed by the parties hereto.

IN WITNESS WHEREOF, the parties hereto have executed this Agreement to be executed and entered

into this day of 2005.
CITY OF LOMPOC CONSULTANT
a California municipal corporation Lewis & Zimmerman Associates, Inc.
P.O. Box 8001 5216 Ridge Drive, NE
Lompoc, California 93438-8001 Tacoma, Washington 98422-1535
Dick DeWees By:
Mayor

Title:

ATTEST:

Donna Terrones
City clerk

APPROVED AS TO FORM

Sharon D. Stuart
City Attorney



Exhibit “A” — Proposal

Agreement No. Page 8



Exhibit “B” — Fee Proposal

Agreement No. Page 9



